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Laboratory Information

We, DEKRA Testing and Certification Co., Ltd., are an independent RF consultancy
that was established the whole facility in our laboratories. The test facility has been
accredited/ accepted (audited or listed) by the following related bodies in compliance with

ISO 17025 specified testing scopes:

Taiwan R.O.C. . TAF, Accreditation Number: 3024
USA . FCC, Registration Number: 834100
Canada . IC, Submission No: 181665 / IC Registration Number: 4075C-4

The related certificate for our laboratories about the test site and management system can be downloaded
from DEKRA Testing and Certification Co., Ltd. Web Site:

http://www.dekra.com.tw/english/about/certificates.aspx?bval=5

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be founded in

our Web site : http://www.dekra.com.tw/index _en.aspx

If you have any comments, Please don'’t hesitate to contact us. Our contact information is as below:

Hsin Chu Laboratory :

No. 75-2, 3rd Lin, WangYe Keng, Yonghxing Tsuen, Qionglin Shiang, Hsinchu County 307, Taiwan (R.O.C.)
TEL:+886-3-592-8858 / FAX:+886-3-592-8859 E-Mail : info.tw@dekra.com

No0.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 310, Taiwan

No0.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu County 310, Taiwan

TEL:+886-3-582-8001 / FAX:+886-3- 582 8958 E-Mail : info.tw@dekra.com

Lin Kou Laboratory :

No. 5-22, Ruishukeng, Linkou Dist., New Taipei City 24451, Taiwan (R.O.C.)
TEL : +886-2-8601-3788 / FAX : +886-2-8601-3789 E-Mail ; info.tw@dekra.com
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1. General Information

1.1. EUT Description

Product Name Module
Model No. AR7592
Trade Name AirPrime

Tx Frequency Range/

Channel number

GSM 850: 824.2-848.8 MHz

GSM 1900: 1850.2-1909.8 MHz
WCDMA Band 2: 1852.4-1907.6 MHz
WCDMA Band 5: 826.4-846.6 MHz

Rx Frequency Range/

Channel number

GSM 850: 869.2-893.8 MHz

GSM 1900: 1930.2-1989.8 MHz
WCDMA Band 2: 1932.4-1987.6 MHz
WCDMA Band 5: 871.4-891.6 MHz

Type of Modulation

GPRS: GMSK; EGPRS: GMSK / 8PSK
WCDMA: QPSK (Uplink); HSDPA: QPSK (Uplink)

HW Version

1.0

SW Version

SWI9X40A_01.02.02.00

Antenna Information

Antenna Gain

2dBi

Antenna Type

Dipole

Note: This Module included GSM 850, DCS 1900, WCDMA Band 2, WCDMA Band 4 and WCDMA

Band 5 transmitting and receiving function.
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1.2. Mode of Operation
DEKRA has verified the construction and function in typical operation. All the test modes were

carried out with the EUT in normal operation, which was shown in this test report and defined as:

Pre-Test Mode

TX Mode 1: GSM 850 Link Mode

Mode 2: GSM 850 Idle Mode

Mode 3: DCS 1900 Link Mode

Mode 4: DCS 1900 _Idle Mode

Mode 5: WCDMA Band 5_Link Mode
Mode 6: WCDMA Band 5_Idle Mode
Mode 7: WCDMA Band 2_Link Mode
Mode 8: WCDMA Band 2_Idle Mode
Mode 9: GSM_EGPRS 850_Link Mode
Mode 10: GSM_EGPRS 850 _Idle Mode
Mode 11: DCS_EGPRS 1900 Link Mode
Mode 12: DCS_EGPRS 1900 _Idle Mode

Final Test Mode
TX Mode 1: GSM 850_Link Mode

Mode 2: GSM 850 _Idle Mode

Mode 3: DCS 1900_Link Mode

Mode 4: DCS 1900_Idle Mode

Mode 5: WCDMA Band 5_Link Mode
Mode 6: WCDMA Band 5_lIdle Mode
Mode 7: WCDMA Band 2_Link Mode
Mode 8: WCDMA Band 2_ldle Mode
Mode 9: GSM_EGPRS 850_Link Mode
Mode 10: GSM_EGPRS 850 _Idle Mode
Mode 11: DCS_EGPRS 1900_Link Mode
Mode 12: DCS_EGPRS 1900 _Idle Mode

Page: 8 of 220



Report No : 16B0260R-HPUSP21V01

1.3. Tested System Details
The types for all equipments, plus descriptions of all cables used in the tested system (including

inserted cards) are:

Product Manufacturer |[Model No. Serial No. |FCC ID|Power Cord

1 [Horn Antenna Schwarzbeck |BBHA9120 D639 DoC --

2 |Base Station Simulator Japan radio NJZ-2000 ET00477 |DoC |-
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1.4. Configuration of Tested System

Connection Diagram

Signal Cable Type Signal cable Description

A

RF Cable Shielded, 1m.

1.5. EUT Exercise Software

Setup the EUT as shown in section 1.4.

Turn on the EUT power.

The EUT will continue transmit through base station simulator

AW IN |

Repeat the above procedure.
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2. Technical Test

2.1. Summary of Test Result

Performed Item FCC References IC References Result

Peak Output Power FCC Part 22.913(a)(2) |RSS -132 §5.4
FCC Part 24.232(b) RSS-133 §6.4 Pass
FCC Part 2.1046

Occupied Bandwidth FCC Part 2.1049 RSS-Gen §4.2 Pass
FCC Part 24.238(b)

Spurious Emission At Antenna FCC Part 22.917(a) RSS -132 §5.5

Terminals (+/- 1IMHz) FCC Part 24.238(a) RSS -133 §6.5 Pass
FCC Part 2.1049

Spurious Emission FCC Part 2.1051 RSS -132 85.5
FCC Part 2.1053 RSS -133 §6.5 Pass

Frequency Stability Under FCC Part 22.355 RSS -132 §5.3

Temperature & Voltage Variations  |FCC Part 24.235 RSS -133 §6.3 Pass
FCC Part 2.1055

2.2. Test Environment

ltems Required (IEC 68-1) Actual

Temperature (°C) 15-35 23

Humidity (%RH) 25-75 52

Barometric pressure (mbar) 860-1060 950-1000
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3. Peak Output Power
3.1. Test Equipment

The following test equipments are used during the RF power output tests:
Peak Output Power - Conducted Power Measurement /SR10-H

Instrument Manufacturer [Model No. Serial No Next Cal. Date
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio [NJZ-2000 ET00477 2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06

Note: 1. All of the equipment that need to be calibrated are with calibration period of 1 year.
2. EIRP = Substitution Level + Substitution Antenna Gain - Cable Loss °

Peak Output Power - Radiated Power Measurement /CB4-H

Instrument Manufacturer |Model No. Serial No Next Cal. Date
Bilog Antenna Schaffner CBL6112B 2891 2017/08/14
Horn Antenna Schwarzbeck BBHA 9120 D312 2017/10/25
Pre-Amplifier EMCI EMCO0031835 980233 2018/02/02
Pre-Amplifier Schwarzbeck |DBL-1840N506 013 2017/09/29
Pre-Amplifier Miteq JS41-001040000-58-5P|1573954 2017/10/04
Horn Antenna Schwarzbeck BBHA 9170 203 2017/08/28
Signal & Spectrum R&S FSVv40 101049 2018/01/05
Analyzer
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3.2. Test Setup
Conducted Power Measurement:

| Base-Station

: | Directional coupler | SImUIator

EUT 4
Spectrum
Analyzer
Radiated Power Measurement:
FRP Dome 1
ﬁ (Antenna Tower)
Antennna
[ac ]| Eur g 1 _
_— 3
150¢m Mo g & —l——._
_* {Turntable) . e

Test Receiver|5 ] [ —
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3.3. Limit
1) Part22H
The ERP of mobile transmitters and auxiliary test transmitters must not exceed 7 Watts.

2) Part24E
The EIRP of mobile transmitters and auxiliary test transmitters must not exceed 2 Watts.

3.4. Test Procedure

Conducted Power Measurement:
a) Place the EUT on a bench and set it in transmitting mode.

b) Connect a low loss RF cable from the antenna port to a spectrum analyzer and Base

Station Simulator by a Directional Couple.
c) EUT Communicate with Base Station Simulator then selects a channel for testing.

d) Add a correction factor to the display of spectrum, and then test.

3.5. Uncertainty

The measurement uncertainty is defined as for Conducted Power Measurement + 1.2 dB, for

Radiated Power Measurement + 3.2 dB
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3.6. Test Result

Product Module
Test Item Peak Output Power
Test Mode Mode 1: GSM 850_Link Mode
Date of Test 2016/12/06 Test Site SR10-H
Peak Power Average Power
Frequency . Limit
(MH2) Reading Level | Measure Level Measure Level (dBm)
(dBm) (dBm) (dBm)
824.2 34.46 36.46 34.26 38
836.6 34.26 36.26 34.06 38
848.8 33.92 35.92 33.72 38
824.2 MHz
% “RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 34.46 dBm
Ref 52 dBm *Att 40 dB *SWT 5 ms 824.120000000 MHz
rS0—OoFFset—22dB
+40
1 RV —'_'_'_'_%
MAXH o /1/,./-”"'"_ _'_“_“‘*x
LVL
/f/f \H\“‘\

+-20

L _40

Center 824.2 MHz 1 MHz/ Span 10 MHz
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836.6 MHz
% *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 34.26 dBm
Ref 52 dBm “Att 40 dB “SWT 5 ms 836.540000000 MHz
50—O0FFset—221dB
140
;
—
130 ]
/,//H,ﬂflr LVL
L20 1// \
/if//////
Lo
| -10
| -20
| -30
| -40
Center 836.5 MHz 1 MHz/ Span 10 MHz
848.8 MHz
<%%> “RBW 3 MHz Marker 1 [T1 ]
“VBW 3 MHz 33.92 dBm
Ref 52 dBm *Att 40 dB *SWT 5 ms 848.740000000 MHz
|50 Offset 22|dB
140
1 RVig 1
MAXH L
| 30 hh‘““xx

ﬁxax_\\HM LVL

+-10

20

+-30

-40

Center 848.8 MHz 1 MHz/ Span 10 MHz
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Product Module
Test Item Peak Output Power
Test Mode Mode 3: DCS 1900_Link Mode
Date of Test 2016/12/06 Test Site SR10-H
Peak Power Average Power
Frequency _ Limit
(MH2) Reading Level | Measure Level Measure Level (dBm)
(dBm) (dBm) (dBm)
1850.2 29.56 31.56 29.36 33
1880.0 30.04 32.04 29.84 33
1909.8 29.89 31.89 29.69 33
1850.2 MHz
% “RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 29.56 dBm
Ref 52.1 dBm *Att 40 dB *SWT 5 ms 1.850160000 GHz
|50 OfFfFset 2211 dBR
+40
1
30 _.—o—'—'"“‘—'—-—._._
/_‘_,..—d' K"‘“\.‘_\_ LVL
|20 / / \
7 B
-10
-20
-30
-40
Center 1.8502 GHz 1 MHz/ Span 10 MHz
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1880.0 MHz

% “RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 30.04 dBm

Ref 52.1 dBm “Att 40 dB “SWT 5 ms 1.879980000 GHz

| 50 OFfFset 2211 dB

/r_'_,_,--'-" M\\\*\ LVL
20 ‘/’/“/ﬂ’ ﬁ\\\\\“x

0

r—10

—20

—30

l-40

Center 1.88 GHz 1 MHz/ Span 10 MHz

1909.8 MHz

% *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 29.89 dBm

Ref 52.1 dBm *Att 40 dB *SWT 5 ms 1.909820000 GHz

L50—O0FFset 2211 4dB

—/..-‘”—'_ h"‘-\x\ LVL
el \\

10

=30

L -40

Center 1.9098 GHz 1 MHz/ Span 10 MHz
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Product Module
Test Item Peak Output Power
Test Mode Mode 5: WCDMA Band 5_Link Mode
Date of Test 2016/12/06 Test Site SR10-H
Peak Power Average Power
Frequency _ Limit
(MH2) Reading Level | Measure Level Measure Level (dBm)
(dBm) (dBm) (dBm)
826.4 28.10 30.10 27.98 38
836.6 27.20 29.20 27.09 38
846.6 28.19 30.19 28.09 38
826.4 MHz
@ “RBW 3 MHz Marker 1 [T1 ]
“VBW 3 MHz 28.10 dBm
Ref 52 dBm *Att 40 dB *SWT 5 ms 827 .200000000 MHz
r50 —oFFset—22dB
+40
1 PK]
IMAXH
30 hn N lﬂ LVL
AN ]
o MVMW M\_\\-\
Lo
I-10
20
-30
--40
Center 826.4 MHz 1 MHz/ Span 10 MHz
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836.6 MHz
<§%> *RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 27 .20 dBm
Ref 52 dBm “Att 40 dB *SWT 5 ms 837 .220000000 MHz
50 —OFFset—221dB
1 40
30 ; LVL
| 20 mw”4r «v\\N
-V “»\—huw\»\H
u{w
0
+-10
I -20
I -30
| _40
Center 836.6 MHz 1 MHz/ Span 10 MHz
846.6 MHz
<%%> “RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 28.19 dBm
Ref 52 dBm *Att 40 dB “SWT 5 ms 847 .120000000 MHz
[50—oFFset—221€B
140
MAXH
20 »w—uivvm~ LVL
Mw’””“VN*~MHH_—F__1r~“h~ anerv\_-~‘M‘ﬁ

P et

——10

——20

I-30

l-40

Center 846.6 MHz 1 MHz/ Span 10 MHz
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Product Module
Test Item Peak Output Power
Test Mode Mode 7: WCDMA Band 2_Link Mode
Date of Test 2016/12/06 Test Site SR10-H
Peak Power Average Power
Frequency _ Limit
(MH2) Reading Level | Measure Level Measure Level (dBm)
(dBm) (dBm) (dBm)
1852.4 27.20 29.20 27.11 33
1880.0 25.84 27.84 25.81 33
1907.6 26.13 28.13 26.03 33
1852.4 MHz
% “RBW 3 MHz Marker 1 [T1 ]
*VBW 3 MHz 27 .20 dBm
Ref 52 dBm *Att 40 dB *SWT 5 ms 1.853520000 GHz
r50—oFFset—22dB
=40
1 PK|
MAXH
20 ; LVL
Mw MN\
20 /"’f == \\\.\
-
Lo
L-10
| -20
—-30
--40
Center 1.8524 GHz 1 MHz/ Span 10 MHz
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1880.0 MHz

% RBW 3 MHz Marker 1 [T1 ]
VBW 3 MHz 25.84 dBm

Ref 52 dBm Att 40 dB SWT 5 ms 1.880600000 GHz

r50—OoFFset—22d

w

|20 J}ﬁ~, ~

+0

10

——20

-—30

L-40

Center 1.88 GHz 1 MHz/ Span 10 MHz

1907.6 MHz

<%%> RBW 3 MHz Marker 1 [T1 ]
VBW 3 MHz 26.13 dBm

Ref 52 dBm Att 40 dB SWT 5 ms 1.906280000 GHz

50 —oFFset®

Y]
[
Q
w

4 H

-0

+-20

——30

| _40

Center 1.9076 GHz 1 MHz/ Span 10 MHz
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Product Module

Test Item Peak Output Power

Test Mode Mode 9: GSM_EGPRS 850_Link Mode

Date of Test 2017/02/09 Test Site SR10-H

Peak Power Average Power
Frequency _ Limit
(MH2) Reading Level | Measure Level Measure Level (dBm)
(dBm) (dBm)
824.2 31.05 33.05 38
836.6 31.13 33.13 38
848.8 30.93 32.93 38
824.2 MHz

Ref L

Spectrum |

(=)

evel 45.30 dBm  Offset 25.30 dB @ RBW 3 MHz

o Att 30dE SWT  10.1ms @ VBW 3 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 31.05 dBm
824.178000 MHz
40 dem
ML
30 dBm /,,-"" 3 -‘\\\
20 dem T~
10 dem / \ \
yﬂ{ <
-10 dem
20 dBm
30 dém
-40 dBm
50 dém
CF 824.2 MHz 10001 pts Span 10.0 MHz

Il

Date:9 FEB 2017 053627
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836.6 MHz

Spectrum | u%‘ I

Ref Level 45.30 dém Offset 25.30 dB @ RBW 3 MHz

o Att 30cdE SWT  10.1ms @ VBW 3 MHz Mode Auto Sweep
@ 1Pk Mayx
M1[1] 31.13 dBm
40 dem 836.596000 MHZz|
1
30 dBm /_,_,,,. .

0o el T~

Bm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm
CF 836.6 MHz 10001 pts

H TORERERND e
Date: 9 FEB 2017 053756

Span 10.0 MHz

848.8 MHz

Spectrum | u%‘ I

Ref Level 45.30 dém Offset 25.30 dB @ RBW 3 MHz

j@ Att 30 dBE SWT 10.1ms & VBW 3 MHz Mode Auto Sweep
@ 1Pk Mayx
M1[1] 30.93 dBm
848.754000 MHz|
40 dem
]
30 dem =

// H\\\
20 dem ,/ \

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm
CF 848.8 MHz 10001 pts

i T
Date:9.FEB 2017 053842

Span 10.0 MHz
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Product Module
Test Item Peak Output Power
Test Mode Mode 11: DCS_EGPRS 1900_Link Mode
Date of Test 2017/02/09 Test Site SR10-H
Peak Power Average Power
Frequency _ Limit
(MH2) Reading Level | Measure Level Measure Level (dBm)
(dBm) (dBm) (dBm)
1850.2 29.33 31.33 24.69 33
1880.0 29.68 31.68 25.59 33
1909.8 29.07 31.07 25.33 33
1850.2 MHz
Spectrum | [@
Ref Level 47.70 dBm Offset 27.70 dB @ RBW 3 MHz
j& Att 30de SWT 10.1ms & VBW 3 MHz Mode Auto Sweep
@ 1Pk Max
M1[1] 29.33 dBm
40 dem 1.850112000 GHz
30 dBm e
/.a——"""—L_Lq_“‘*-\%\
20 dem o ‘\-\_\
10 dBm /-—/ \\
0 #Em \\\
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
CF 1.8502 GHz 10001 pts Span 10.0 MHz

Il

Date:9 FEB 2017 054827
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Spectrum

1880.0 MHz

(=)

Ref Level 47.70 dBm
| Att 30 de

Offset 27.70 dB @ RBW 3 MHz

SWT

10.1 ms & YBW 3 MHz

Mode Auto Sweep

@ 1Pk Mayx

M1[1]

40 dBm

30 dBm

29.68 dBm
1.880016000 GHz

20 dBm

—

10 dBm //

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.88 GHz

10001 pts

Span 10.0 MHz

j

UERRRRRNY

Date:9 FEB 2017 054726

Spectrum

1909.8 MHz

(=)

Ref Level 47.70 dBm
| Att 30 de

Offset 27.70 dB @ RBW 3 MHz
SWT

10.1 ms & YBW 3 MHz

Mode Auto Sweep

@ 1Pk Mayx

40 dBm

M1[1]

30 dBm

29.07 dBm
1.909866000 GHz

20 dBm

“-\.._\\

10 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

CF 1.9098 GHz

10001 pts

Span 10.0 MHz

j

UERRRRRNY

Date:9 FEB 2017 054516
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Product Module

Test Item Peak Output Power_ Radiated

Test Mode Mode 1: GSM 850_Link Mode

Date of Test 2016/12/06 Test Site SR10-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
824.2 32.04 38
836.6 33.70 38
848.8 33.47 38
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Product Module
Test Item Peak Output Power_Radiated
Test Mode Mode 3: DCS 1900_Link Mode
Date of Test 2016/12/06 Test Site SR10-H
Frequency Measure Level o
Limit (dBm)
(MHz) (dBm)
1850.2 33
29.95
1880.0 33
29.18
1909.8 33
29.41
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Product Module

Test Item Peak Output Power_Radiated

Test Mode Mode 5: WCDMA Band 5_Link Mode

Date of Test 2016/12/06 Test Site SR10-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
826.4 25.96 38
836.6 25.27 38
846.6 25.84 38
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Product Module

Test Item Peak Output Power_Radiated

Test Mode Mode 7: WCDMA Band 2_Link Mode

Date of Test 2016/12/06 Test Site SR10-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
1852.4 24.87 33
1880.0 24.03 33
1907.6 23.55 33
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Product Module

Test Item Peak Output Power_Radiated

Test Mode Mode 9: GSM_EGPRS 850_Link Mode

Date of Test 2017/02/09 Test Site SR10-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
824.2 30.829 38
836.6 30.288 38
848.8 29.621 38
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Product Module

Test Item Peak Output Power_Radiated

Test Mode Mode 11: DCS_EGPRS 1900_Link Mode

Date of Test 2017/02/09 Test Site SR10-H

Frequency Measure Level o
Limit (dBm)

(MHz) (dBm)
1850.2 28.853 33
1880.0 28.154 33
1909.8 29.086 33
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4. Occupied Bandwidth

4.1. Test Equipment
The following test equipments are used during the RF power output tests:

Occupied Bandwidth/SR10-H

Instrument Manufacturer |Model No. Serial No Next Cal. Date
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio NJZ-2000 ET00477 2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06

Note: All equipment upon which need to be calibrated are with calibration period of 1 year.

4.2. Test Setup

| Base-Station
Simulator

Directional coupler

EUT ,
Spectrum

Analyzer
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4.3. Limit

N/A
4.4. Test Procedure

Using a resolution bandwidth of 3 kHz and a video bandwidth of 10 kHz, the -26dBc points
were established and the emission bandwidth determined. The plots below show the

resultant display from the Spectrum Analyzer.
4.5. Uncertainty

The measurement uncertainty is defined as + 10 Hz
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4.6. Test Result

Product Module
Test Item Occupied Bandwidth
Test Mode Mode 1: GSM 850_Link Mode
Date of Test 2016/12/08 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MHz) (MHz)
(KHz) (KHz)
824.2 289.87 240.23 N/A
836.6 294.87 244 57 N/A
848.8 294.97 244 57 N/A

Page: 35 of 220




Report No : 16B0260R-HPUSP21V01

824.2 MHz (-26dB BW)

Spectrum Iné:'
Ref Level 40,00 dBm Offset 22,00 dB & RBW 3 kHz
| Att 20 dB & SWT 280 ms @ VYBW 3 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] 26.63 dBm
g M1 824.1874000 MHz
30 dém ndB 26.00 dB
Bw 289.870000000 kHz
20 dBm factor 2843.3
10 dBm
0 dem
-10 dBm W I
-20 dBm M %
-30 dBm T
-40 dBm ;
CF 824.2 MHz 10001 pts Span 1.0 MHz |
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 824.1874 MHz 26,63 dBm ndB down 289,87 kHz
T1 1 8924.05521 MHz 0.76 dBm nde 26.00 dB
T2 1 8924.34509 MHz 0.39 dBm Q) factor 2843.3

[ Il

]

Date:8DEC 2016 105530

824.2 MHz (99% BW)

Spectrum | |:%:
Ref Level 40.00 dBm  Offset 12.00 dB @ RBW 3 kHz
= Att 40 dB SWT 11.2ms @ YBW 2kHz Mode Sweep
@ 1Pk Max
M1[1] 27.45 dBm
M1 824.17970 MHz
30 dém NVUL‘ Occ Bw 240.231548480 kHz
20 dém AR Mﬂ"
F K
10 dBm IJ/_, \\
0 dBm / \\1
-10 dBm w
-20 dBm rr/l \,\Ll
-30 dem fw\(f ﬂ\U\N\
T h M
-50 dBm
CF 824.2 MHz 691 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value Function | Function Result
M1 1 824.1797 MHz 27,45 dBm
T1 1 8924.07844 MHz 14.07 dBm occ Bw 240,23154848 kHz
T2 1 8924.31867 MHz 12,77 dBm
[ | | Weasurna.. WAILALLD W6 vonn

Date:4.JAN 2017 034727
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836.6 MHz (-26dB BW)

(=)

Spectrum
Ref Level 40,00 dBm Offset 22,00 dB & RBW 3 kHz
| Att 20 dB & SWT 280 ms @ VYBW 3 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] 25.79 dBm
g ™ 836.5890000 MHz
30 dém ndB 26.00 dB
Bw 294.870000000 kHz
20 dBm factor 2837.1
10 dBm i
M
0 dem \J
-10 dBm
-20 dBm
-30 dBm
-40 dBm w
CF 836.6 MHz 10001 pts Span 1.0 MHz |
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 836,589 MHz 25,79 dBm ndB down 294,87 kHz
T1 1 936.45541 MHz 0.04 dBm nde 26.00 dB
T2 1 8936.75028 MHz -0.45 dBm Q) factor 2837.1

[

Il

]

Date:8DEC 2016 105901

836.6 MHz (99% BW)

(=)

Spectrum |
Ref Level 40.00 dBm  Offset 12.00 dB @ RBW 3 kHz
= Att 40 dB SWT 11.2ms @ YBW 2kHz Mode Sweep
@ 1Pk Max
M1[1] 26.40 dBm
4 i 836.61590 MHz
30 dBm Mocc Bw 244.,573082489 kHz
20 dBm ”WM
T1 “t.ﬁ;Yz
10 dBm f’/"( \/\L\
0 dBm rr/ LL‘
-10 dBm JJVMH\”‘
-20 dBm
-30 dem M \le\‘m
B w“w
-5 dBm
CF 836.6 MHz 691 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 836.6159 MHz 26,40 dBm
T1 1 936.47699 MHz 12,88 dBm occ Bw 244,573082489 kHz
T2 1 8936.72156 MHz 12.23 dBm
[ | | Weasurna.. WAILALLD W6 o
Date:4.JAN 2017 034906
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848.8 MHz (-26dB BW)

Spectrum Iné:'
Ref Level 40.00 dBm Offset 22,00 dB & RBW 3 kHz
| Att 20 dB & SWT 280 ms @ VYBW 3 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] 25.46 dBm
p 848.8199000 MHz
30 dém e ndB 26.00 dB
Bw 294.970000000 kHz
20 dBm factor 2877.6
10 dBm
=
0 dem
-10 dBm
-20 dBm LL
-30 dBm
-40 dBm
| CF 848.8 MHz 10001 pts Span 1.0 MHz |
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
11 1 848.8199 MHz 25,46 dbm ndB dawn 294,97 kHz
T1 1 848.65681 MHz -0.40 dBm nde 26.00 de
T2 1 848.95178 MHz -0,732 dBm Q factor 2877.6
( Jil ] [ ™

Date:8DEC 2016 110237

Spectrum |

848.8 MHz (99% BW)

(=)

Ref Level 40.00 dBm
= Att 40 dB

Offset 12.00 dB & RBW 3 kHz

SWT 11.2ms @ YBW 2kHz Mode Sweep

@ 1Pk Max

30 dBm

M1[1] 27.00 dBm
ML 848.81880 MHz

20 dBm

M Occ Bw 244.,573082489 kHz
Fil

10 dBm

ke i

0 dBm

T

-10 dBm

-20 dBm

-30 dBm

o

-40 dBm

e

-50 dBm

.

I

CF 848.8 MHz

691 pts Span 1.0 MHz

Marker

Function Result

¥-value | Y-value \ Function |

Type | Ref | Trc |
M1 1
T1 1
T2 1

27.00 dBm
12,72 dBm
12.64 dBm

848.8188 MHz
948.67699 MHz
8948.92156 MHz

Qcc Bw 244,573082489 kHz

[ Jl

] Measuring... 04.01.2017

Date:4.JAN 2017 035035

03:50:35 7
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Product Module
Test Item Occupied Bandwidth
Test Mode Mode 3: DCS 1900 Link Mode
Date of Test 2016/12/08 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MHz) (MHz)
(KHz) (KHz)
1850.2 300.07 244.57 N/A
1880.0 304.17 243.12 N/A
1909.8 305.07 241.67 N/A
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1850.2 MHz (-26dB BW)

Spectrum | Iné:'
Ref Level 40.00 dBm Offset 22.00 dB & RBW 3 kHz
o Att 30 dB @ SWT 280 ms @ VBW 2 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] 20.50 dBm
p 1.8501979000 GHz
30 dem nda 26.00 dB
s Bw 300.070000000 kHz
20 dém Q factor 6165.9
10 dBm ¥
0 dem i K
-10 dem ,“m
-20 dem [ f W“
-30 dBm !
-40 dem
| CF 1.8502 CHz 10001 pts Span 1.0 MHz |
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 1.8501979 GHz 20,50 dBm ndE down 300.07 kHz
T1 1 1.85005081 GHz -4.99 dBm nde 26.00 dB
T2 1 1.85035088 GHz -5.64 dBm Q factor 5165.9
( Jil ] CHHREEED

Date:8DEC 2016 110733

1850.2 MHz (99% BW)

Spectrum | lnv::l

Ref Level 40.00 dém Offset 12.00 dB @ RBW 3 kHz

b att 40dp SWT  11.2ms ® VBW 3kHz Mode Sweep
@ 1Pk Max
M1[1] 23.26 dBm
J 1.85021880 GHz
30 aBm 11 Occ Bw 244.573082489 kHz
20 dBm i P
Ti m“\ Ts
10 dBm ] o

/ kN
-10dem r/( \\/\
-20 dém MJ/ ]\Inl =

-30 dBm HJJ LL\V‘\
40 dBm MJ"IF( %\1‘%

CF 1.8502 GHz 691 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 1,8502188 GHz 23,26 dBm
T1 1 1.85007844 GHz 10,02 dBm Occ Bw 244573082489 kHz
T2 1 1.85032301 GHz 3,16 dBm
] l ] Measuring... 'IIIIIII' A K 046‘;:'52;:;; i

Date:4.JAN 2017 035333
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1880.0 MHz (-26dB BW)

Spectrum | |:%:
Ref Level 40.00 dBm Offset 22.00 dB @ RBW 3 kHz
& Att 30 dB @ SWT 280 ms & YBW 3 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] 21.25 dBm
1.8800051000 GHz
30dBm . ndp 26.00 dB
Bw 304.170000000 kHz
20 dém Q factor 6100.0
10 dBm
0 dBem i
-10 dBm hf \
-20 dBm
-30 dBm w!,.
-40 dBm
| CF 1.88 GHz 10001 pts Span 1.0 MHz |
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 1.8800051 GHz 21,25 dBm ndB down 304,17 kHz
T1 1 1.87084872 GHz -4.97 dBm ndB 26.00 dB
T2 1 1.88015288 GHz -4.78 dBm Q factor 6180.8
( 1 ] T

Date:8DEC 2016 121001

1880.0 MHz (99% BW)

Spectrum lnv::l
Ref Level 40.00 dém Offset 12.00 dB @ RBW 32 kHz
= Att 40 dB  SWT 11.2ms @ ¥YVBW 2 kHz Mode Sweap
@ 1Pk Max
M1[1] 24.36 dBm
1.87998550 GHz
30 dem LGk Occ Bw 243.125904486 kHz
20 dBm M L
T1 s \"\/ T2
10 dBm ﬁ/jﬁ; LLV\\W
0 dBm r/ \\
-10 dBm m} ,\IL‘
20 dBm f’rr/f“}w Ww\\
-30 dBm
-0 dBm—— \\L\MW M““\w
-50 dBm
CF 1.88 GHz 691 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 18799855 GHz 24,36 dBm
T1 1 1.87987844 GHz 9,43 dBm Qoo Bw 243.125004486 kHz
T2 1 1.88012156 GHz 9,24 dBrm
] l ] Measuring... 'IIIIIIII A K 04.01.2017

Date:4.JAN 2017 035555

03:55:54 8

Page: 41 of 220



Report No :

16B0260R-HPUSP21V01

Spectrum

1909.8 MHz (-26dB BW)

(=)

Ref Level 40,00 dBm

Offset 22,00 dB & RBW 3 kHz

| Att 20 dB & SWT 280 ms @ VYBW 3 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] 22.07 dBm
g 1.9098159000 GHz
30 dém 1 ndB 26.00 dB
A Bw 305.070000000 kHz
20 dém Q factor 6260.3
10 dBm
0 dem +
-10 dBm
20 dBm W{
-30 dBm
-40 dBm
CF 1.9098 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 1.9093159 GHz 22,07 dBm ndB down 305.07 kHz
T1 1 1.90964672 GHz -4.15 dBm nde 26.00 dB
T2 1 1.90995178 GH=z -4.13 dBm Q) factor 6260.3
( Jil ] [ ™

Date:8DEC 2016 121456

Spectrum |

1909.8 MHz (99% BW)

(=)

Ref Level 40.00 dBm
= Att 40 dB

Offset 12.00 dB & RBW 3 kHz

SWT 112 ms @ ¥YBW 3 kHz Mo

de Sweep

@ 1Pk Max

23.66 dBm
1.90979420 GHz

M1[1]

30 dBm

[T
f’laJlMuJ"“\w

Occ Bw 241.678726483 kHz

20 dBm

W

uwh”\ug

10 dBm

N

0 dBm

R

-10 dBm

-20 dBm

-30 dBm

v

o,

-40 dBm o

UM

[,

“Bi dBm

CF 1.9098 GHz

691 pts

Span 1.0 MHz

Marker
Type | Ref | Trc |

X-value | ¥-value |

Function | Function Result

M1 1
T1 1
T2 1

23.66 dBm
9.31 dBm
2.69 dBm

19097942 GHz
1.90067088 GHz
1.90092156 GHz

Qoo Bw 241.678726483 kHz

( J|

Date:4.JAN 2017 035655

04.01.2017
03:56:55

Measuring...

y
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Product Module
Test Item Occupied Bandwidth
Test Mode Mode 5: WCDMA Band 5_Link Mode
Date of Test 2016/12/08 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2z) (MHz)
(KHz) (KHz)
826.4 4625.5 4138.9 N/A
836.6 4652.5 4138.9 N/A
846.6 4627.5 4138.9 N/A
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826.4 MHz (-26dB BW)

(=)

Spectrum
Ref Level 32,00 dBm Offset 22,00 dB & RBW 3 kHz
| Att 20 dB & SWT 280 ms @ VYBW 3 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] 3.61 dBm
826.225000 MHz
20 dBm ndB 26.00 dB
Bw 4.625500000 MHz
10 dBm T Q factor 178.6
0 dBm
-10 dem
-20 dBm } 2
-30 dBm ’ \
-40 dBm M\")Nu Hﬂw
m WMM
-60 dBm
CF 826.4 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 826,225 MHz 3.61 dBm ndB down 4.6255 MHz
T1 1 824.0862 MHz -22.42 dBm nde 26.00 dB
T2 1 828.7118 MHz -22.73 dBm Q) factor 178.6

[ Il

]

Date:8DEC 2016 104040

Spectrum |

826.4 MHz (99% BW)

(=)

Ref Level 20,00 dbm
= Att 30 dB

Offset 12.00 dB & RBW 3 kHz

SWT 112 ms & YBW 3 kHz Mode Sweep

@ 1Pk Max

M1[1]

10 dBm

M1 Occ Bw

kil 1oy ITAPIENL T IR AT TUE P

3.55 dBm
826.0380 MHz
4.138929088 MHz

0 dBm

-10 dBm

-20 dBm

-30 dBm

Lk |

-40 dBm

ALY, (9

- Bm

-60 dBm

-70 dBm

CF 826.4 MHz

691 pts

Span 10.0 MHz

Marker

¥-value | Y-value \ Function |

Function Result

Type | Ref | Trc |
M1 1
T1 1
T2 1

3,55 dBm
-6.88 dBm
-8.25 dBm

826.038 MHz
224.3305 MHz
828.4695 MHz

occ Bw

4,138929088 MHz

[ Jl

] Measuring...

Date:4.JAN 2017 033713

04.01.2017
03:37:13

&

Page: 44 of 220



Report No :

16B0260R-HPUSP21V01

836.6 MHz (-26dB BW)

(=)

Spectrum
Ref Level 32,00 dBm Offset 22,00 dB & RBW 3 kHz
| Att 20 dB & SWT 280 ms @ VYBW 3 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] 2.96 dBm
836.139000 MHz
20 dBm ndB 26.00 dB
Bw 4.652500000 MHz
10 dBm Q factor 179.7
M1
0 dBm t
-10 dem f h“
-20 dBm TI 2
-30 dBm N
-40 dBm i ‘ﬁr T ¥
-60 dBm
CF 836.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 836,139 MHz 2,96 dBm ndB down 4.6525 MHz
T1 1 8342772 MHz -22,95 dBm nde 26.00 dB
T2 1 5359.9298 MHz -22.58 dBm Q) factor 179.7

[ Il

]

Date:8DEC 2016 103941

836.6 MHz (99% BW)

(=)

Spectrum |
Ref Level 20.00 dBm  Offset 12.00 dB @ RBW 3 kHz
= Att 30de SWT 112 ms & YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 2.34 dBm
836.2380 MHz
10dem ) Occ Bw 4.138929088 MHz
o o R VPR, A PR A
Tl,«J‘W w{“‘u{
-10 dBm [I/F \
-20 dBm / \
-30 dBm f \
-40 dBm 1 fﬂ\“ U(\VJL
50 dB w’wlf\\ ‘\{ M’V T
W T AR
-60 dBm
-70dBm
CF 836.6 MHz 691 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 836,238 MHz 2,34 dBm
T1 1 834.5305 MHz -8.14 dBm occ Bw 4,138920088 MHz
T2 1 838.6695 MHz -6.01 dBm
[ N | Weasurna.. WANLILLD W6 v

Date:4.JAN 2017 0338210

Page: 45 of 220



Report No :

16B0260R-HPUSP21V01

Spectrum |

Ref Level 32.00 dBm

846.6 MHz (-26dB BW)

(=)

Offset 22.00 dB & RBW 3 kHz

280 ms @ YBW 3 kHz

Mode Auto Sweep

[ ALt 30 dE @& SWT
@ 1Pk Max
M1[1] 2.32 dBm
845.585100 MHz
20 dBm ndB 26.00 dB
Bw 4.627500000 MHz
10 dBm Q factor 182.7
0 dBm
-10 dBm
-20 dBm
-30 dBm
-40 dBm
-60 dBm
CF 846.6 MHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _Function | Function Result
M1 1 845.5851 MHz 2.32 dBm ndB down 4.6275 MHz
T1 1 844.2822 MHz -23.14 dBm ndB 26.00 dB
T2 1 848.90958 MHz -24.06 dBm Q factor 182.7
CEEEEEE ]

[ Jl

)

Date:8DEC 2016 103745

846.6 MHz (99% BW)

(=)

Spectrum |
Ref Level 20.00 dBm  Offset 12.00 dB @ RBW 3 kHz
= Att 30de SWT 112 ms & YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 2.36 dBm
845.1960 MHz
10dem 1 Occ Bw 4.138929088 MHz
nl\L.q TP AT P LAAPER TP AV OVE AR Y
0 dBm 9 ™ s
-10 dBm /J/ q\\
-20 dBm / \
-30 dBm r 1
40 dBm M'Uﬂ'd Umv{m
Y AN
- P47 T
-60 dBm
-70dBm
CF 846.6 MHz 691 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value Function | Function Result
M1 1 845,196 MHz 2,36 dBm
T1 1 844,5305 MHz -6.73 dBm occ Bw 4,138920088 MHz
T2 1 8489.6695 MHz -6.60 dBm
| Weasurna.. WAILILLD W6 vpnn

[ Jl

Date:4.JAN 2017 033930
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Product Module
Test Item Occupied Bandwidth
Test Mode Mode 7: WCDMA Band 2_Link Mode
Date of Test 2016/12/08 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2z) (MHz)
(KHz) (KHz)
1852.4 4685.5 4153.4 N/A
1880.0 4650.5 4153.4 N/A
1907.6 4677.5 4153.4 N/A
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1852.4 MHz (-26dB BW)

(=)

Spectrum
Ref Level 32,00 dBm Offset 22,00 dB & RBW 3 kHz
| Att 20 dB & SWT 280 ms @ VYBW 3 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] 4.18 dBm
1.852674000 GHz
20 dBm ndB 26.00 dB
Bw 4.685500000 MHz
10 dBm T Q factor 395.4H
0 dBm
-10 dem "J \
T.{( “15.2
-20 dBm ] ‘i
-30 dBm
-50 dBm
-60 dBm
CF 1.8524 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 1.852674 GHz 4,18 dBm ndB down 4.6855 MHz
T1 1 1.8500592 GHz -22.03 dBm nde 26.00 dB
T2 1 1.8547448 GHz -22.29 dBm Q) factor 395.4

[ Il

]

Date:8DEC 2016 102305

1852.4 MHz (99% BW)

Spectrum | |:%:
Ref Level 20.00 dBm  Offset 12.00 dB @ RBW 3 kHz
= Att 30de SWT 112 ms & YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 3.47 dBm
1.8525160 GHz
10d8m 1 Occ Bw 4.153400868 MHz
0 dBm et b Ay J'\’WMWL -
-10 dBm [( \
-20 dBm j H
-30 dBm w
ﬁﬁ;ﬁhﬂuﬁrﬂfﬂm b, N Al L
-50 dem
-60 dBm
-70dBm
CF 1.8524 GHz 691 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 1.852516 GHz 3,47 dBm
T1 1 1.8503305 GHz -4.52 dBm occ Bw 4,153400868 MHz
T2 1 1.8544839 GHz -6.02 dBm
[ | | Weasunna.. WALILLD W6 vonn

Date:4.JAN 2017 032952
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1880.0 MHz (-26dB BW)

(=)

Spectrum
Ref Level 32,00 dBm Offset 22,00 dB & RBW 3 kHz
| Att 20 dB & SWT 280 ms @ VYBW 3 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] 3.27 dBm
1.880945900 GHz
20 dBm ndB 26.00 dB
Bw 4.650500000 MHz
10 dBm afac’cur 404.5
0 dBm i
-10 dem f'}'
-20 dBm Tf ‘l
-30 dBm
* Al A
-40 Iy T .r
-50°dBm
-60 dBm
CF 1.88 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value \ Function | Function Result \
M1 1 1.8809459 GHz 3,27 dBm ndB down 4.6505 MHz
T1 1 1.8776762 GHz -22.75 dBm nde 26.00 dB
T2 1 1.8823268 GHz -23.00 dBm Q) factor 404.5

[ Il

]

Date:8DEC 2016 10:30:18

Spectrum |

1880.0 MHz (99% BW)

(=)

& Att

Ref Level 20,00 dbm
30 dB

Offset 12.00 dB & RBW 3 kHz

SWT

112 ms @ YBW 3 kHz

Mode Sweep

@ 1Pk Max

M1[1]

10 dBm

deary s srul sy

1 bl

1 Occ Bw

lI]n b bl s o LA i

3.71 dBm
1.8801300 GHz
4.153400868 MHz

0 dBm

-10 dBm

-20 dBm

-30 dBm

-50 dBm

-60 dBm

-70 dBm

CF 1.88 GHz

691 pts

Span 10.0 MHz

Marker

¥-value |

¥-value

Function |

Function Result

Type | Ref | Trc |
M1 1
T1 1
T2 1

1.88013 GHz
1.8779161 GHz
1.8B20695 GHz

3.71 dBm
-7.34 dBm
-5.97 dBm

occ Bw

4.153400868 MHz

[ Jl

] Measuring...

Date:4.JAN 2017 033118

04.01.2017
03:31:18 77
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1907.6 MHz (-26dB BW)

Spectrum | lnv::l
Ref Level 32.00 dBm Offset 22.00 dB @ RBW 3 kHz
[ ALt 30 dE @& SWT 280 ms @ VYBW 3 kHz Mode Auto Sweep
@ 1Pk Max
M1[1] 3.79 dBm
1.908863900 GHz
20 dBm ndB 26.00 dB
Bw 4.677500000 MHz
10 dBm Q fmur 408.1
0 dBm
-10 dBm [ h‘y\t
=
-20 dBm TF .‘l
-30 dBm
”M u, ¥
-50 dBm
-60 dBm
CF 1.9076 GHz 10001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value Y-value | _Function | Function Result |
M1 1 1.9088639 GHz 3.79 dBm ndB down 4.6775 MHz
T1 1 1.9052542 GHz -22.63 dBm ndB 26.00 dB
T2 1 1.9099318 GHz -21.96 dBm Q factor 408.1
( J1 ] Y X

Date:8DEC 2016 10:32:18

1907.6 MHz (99% BW)

Spectrum | |:%:

Ref Level 20.00 dBm  Offset 12.00 dB @ RBW 3 kHz

o Att 0B SWT 112 ms @ YBW 3 kHz  Mode Sweep
@ 1Pk Max
M1[1] 4.36 dBm
1.9079620 GHz
10 dem ™I Occ Bw 4.153400868 MHz
0 dBrm E=1 WMMM@WWM

-10 dBm

/ |

-30 dBm

Il Mt A .

-50 dem
-60 dBm
-70dBm
CF 1.9076 GHz 691 pts Span 10.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 1.907962 GHz 4,36 dBm
T1 1 1.9055016 GHz -4.15 dBm occ Bw 4,153400868 MHz
T2 1 1.909555 GHz -5.31 dBm
[ | | essurng. CLLALLAND WA S

Date:4.JAN 2017 033251
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Product Module
Test Item Occupied Bandwidth
Test Mode Mode 9: GSM_EGPRS 850_Link Mode
Date of Test 2017/01/17 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2z) (MHz)
(KHz) (KHz)
824.2 311.07 24458 N/A
836.6 312.17 244.38 N/A
848.8 309.97 245.38 N/A
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824.2 MHz (-26dB BW)

Spectrum |

(=)

Ref Level 42.00 dBm  Offset 12.00 dB @ RBW 3 kHz

= Att 40 dB SWT 11.2ms @ YBW 2kHz Mode Sweep
@ 1Pk Max
M1[1] 26.45 dBm
824.2162000 MHz
30 dem 141 ndB 26.00 dB
Bw 311.070000000 kHz
20 dém wwmﬁfactur 2649.6
10 dBm 'fm H
¥ "
0 dBm /l, \
-10 dBm ,.J MN
-20 dem XW
-30 dem
odem plee WM
w&%’fﬂw
CF 824.2 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 824.2162 MHz 26,45 dBm ndB down 311.07 kHz
T1 1 924.04562 MHz 0,45 dBm nde 26.00 dB
T2 1 8924.35668 MHz 0.46 dBm 0 factor 2649.6
[ | | essurng. WALALLLD W Taian

Date:17.JAN 2017 080941

824.2 MHz (99% BW)

Spectrum |

(=)

Ref Level 40.00 dBm  Offset 12.00 dB @ RBW 3 kHz

= Att 40 dB SWT 11.2ms @ YBW 2kHz Mode Sweep
@ 1Pk Max
M1[1] 25.67 dBm
824.2117000 MHz
30 dBm T Occ Bw 244.575542446 kHz

20 dBm wﬂw MM
ol by

10 dBm

0 dBm /‘ \W
-10 dBm

S 5
7 o
; Mgy,

CF 824.2 MHz 10001 pts

Span 1.0 MHz
—

] l Measuring...

Date:17.JAN 2017 072703

17.01.2017
072702 7
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Spectrum |

836.6 MHz (-26dB BW)

(=)

Ref Level 42.00 dbm

Offset 12.00 dB & RBW 3 kHz

836.6141000 MHz

312.170000000 kHz

25.75 dBm

26.00 dB

2680.0

&

& aAtt 40dE SWT  11.2ms @ YBW 3kHz Mode Sweep
@ 1Pk Max
M1[1]
30 dBm ks ndB
Bw
20 dBm ﬂwwtw%factur
10 dem Pl ™
Té”f l\ﬁg
0 dBm / \
-10 dem 7 L\"
-20 dem Hfm
-30 dem
-40 dBm W“M/
Mﬂé’#’wv

i

CF 836.6 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 836.6141 MHz 25,75 dBm ndB down 312,17 kHz
T1 1 936.44392 MHz -0.32 dBm nde 26.00 dB
T2 1 8936.75608 MHz -0.16 dBm 0 factor 2680.0
[ | | essurng. WALAALLD WA Tann

Date:17.JAN 2017 081109

836.6 MHz (99% BW)

(=)

836.6062000 MHz
244375502444 kHz

27.61 dBm

\\,

Y
o,

Span 1.0 MHz
—

Spectrum |
Ref Level 40.00 dBm  Offset 12.00 dB @ RBW 3 kHz
= Att 40 dB SWT 11.2ms @ YBW 2kHz Mode Sweep
@ 1Pk Max
M1[1]
30 dBm 1 Occ Bw
i ,ﬁ"“ﬁ'MMM"VH«
M ™,
10 dBm jj‘ M\‘}
0 dBm ))Jr b\'\
-10 dBm w,‘ \\N‘
-20 dBm M‘m
-30 dem 'ﬂw/‘{
-40 dBm W".
dem
CF 836.6 MHz 10001 pts
] l Measuring...

Date:17.JAN 2017 0723018

17.01.2017
07:30:18 77
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848.8 MHz (-26dB BW)

Spectrum | lnv::l

Ref Level 42,00 dém Offset 12.00 dB @ RBW 3 kHz

& ALt 40 dB SWT 11.2ms @ ¥YVBW 2 kHz Mode Sweap
®1Pk Max
M1[1] 26.83 dBm
848.8165000 MHz
30dBm — ndB 26.00 dB
Bw 309.970000000 kHz
20 dBm w 10 factor

i ”ﬁ‘ 2738.4
10dBm bid LN‘*

! N

-20 deém ﬂh/ la
-30 deém .\’\%
40 dBm & s

et "

CF 848.8 MHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 845.8165 MHz 20,83 dBm ndB down 309.97 kHz
T1 1 848, 64442 MHz 0,77 dBm ndB 26.00 dB
T2 1 8948.95438 MHz 0,79 dBrm Q factor 2738.4
] l ] Measuring... 'IIIIIIII A K 176::'123%; %

Date:17.JAN 2017 081307

848.8 MHz (99% BW)

Spectrum | |:%:

Ref Level 40.00 dBm  Offset 12.00 dB @ RBW 3 kHz

= Att 40 dB SWT 11.2ms @ YBW 2kHz Mode Sweep
@ 1Pk Max
M1[1] 26.42 dBm
848.7875000 MHz
30 dBm fH Occ Bw 245.375462454 kHz

20 dBm A M&M
7 ™
10 dBm w

/ b
-10 dem i / \

A =
—

-40 dBm L
T Rt A

CF 848.8 MHz 10001 pts

Span 1.0 MHz

] l Measuring...  LLRCECLED e 176‘;3:';220-:;; P
H3 7

Date:17.JAN 2017 073235
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Product Module
Test Item Occupied Bandwidth
Test Mode Mode 11: DCS_EGPRS 1900_Link Mode
Date of Test 2017/01/17 Test Site SR10-H
-26dB BW 99% BW o
Frequency Limit
Measure Level Measure Level
(MH2z) (MHz)
(KHz) (KHz)
1850.2 314.87 244.88 N/A
1880.0 314.07 244.08 N/A
1909.8 313.87 244.48 N/A
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1850.2 MHz (-26dB BW)

Spectrum | |:%:

Ref Level 42.00 dBm  Offset 12.00 dB @ RBW 3 kHz

o Att 4008 SWT  11.2ms @ YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 23.17 dBm
1.8501860000 GHz
30 dbm o ndp 26.00 dB
Bw 314.870000000 kHz
oot 0 Factor 5876.1

20 dBm e it Q
10 dBm % ‘dﬂJ Ul.‘r\' i
N Y
-10 dBém \
o Y,

20 dBm /{“f( W\w\

-30 dBm ¥ W

-40 dBm ‘.M \‘M‘
a7 ’“”%

dBm
CF 1.8502 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 1.850186 GHz 23,17 dBm ndB down 314.87 kHz
T1 1 1.85004192 GHz -2.82 dBm nde 26.00 dB
T2 1 1.85035678 GH=z -2.90 dBm 0 factor La76.1
[ | | easurng. WALALLLD W Tanan

Date:17.JAN 2017 0816219

1850.2 MHz (99% BW)

Spectrum | |:%:

Ref Level 40.00 dBm  Offset 12.00 dB @ RBW 3 kHz

o Att 40ds SWT  11.2ms @ VYBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 22.71 dBm
1.8501896000 GHz
30 dBm Occ Bw 244.875512449 kHz
11l
20 dBm an MNM
T 1y iz

10 dBm

0 dBrm “;Y \L
-10 dBm /‘ \
-20 dBm NI‘HYJ \\‘

-30 dBm W N

-40 dBm N,JW'J ,H‘I.'\‘
AW ]

B
CF 1.8502 GHz 10001 pts Span 1.0 MHz
—
| Measurma.. LKL 08 on )

Date:17.JAN 2017 073552
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1880.0 MHz (-26dB BW)

Spectrum | |:%:

Ref Level 42.00 dBm  Offset 12.00 dB @ RBW 3 kHz

lo Att 40dp SWT  11.2ms @ YBW 3kHz Mode Sweep
@ 1Pk Max
M1[1] 22.09 dBm
1.8799827000 GHz
30 dBm ndB 26.00 dB
f1 Bw 314.070000000 kHz
o # factor 5985.9

20 dBm )U"U‘N o ptesteg HW\N%
10 dBm ,rffh "—n\w
0 dem ;Y;, {i

e b,

-20 dBm ‘N‘/\, f ,\’\\

-30 dBm " 0

-40 dBm Wﬂr W\um
™ "

CF 1.88 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | ¥-value | Y-value \ Function | Function Result \
M1 1 1.8799327 GHz 22,09 dBm ndB down 314.07 kHz
T1 1 1.87984222 GHz -3.87 dBm nde 26.00 dB
T2 1 1.88015628 GH=z -4.01 dBm 0 factor Lagt.a
( J1 ] Measuring.. WRARANED we VRIS

Date:17.JAN 2017 081750

1880.0 MHz (99% BW)

Spectrum | |:%:

Ref Level 40.00 dBm  Offset 12.00 dB @ RBW 3 kHz

= Att 40 dB SWT 11.2ms @ YBW 2kHz Mode Sweep
@ 1Pk Max
M1[1] 23.06 dBm
1.8799842000 GHz
30 dBm Occ Bw 244.075592441 kHz

20 dém e ‘,.,W\
10 dém B M LN
0 dem }JF \
-10 dBm f’ \

AR, |

-30 dBm JJ i

-40 dBm
A
W%m

dem

CF 1.88 GHz 10001 pts Span 1.0 MHz
—

17.01.2017

]l Measuring... QMRRCECECD S [FETEVIN
137: %

Date:17.JAN 2017 0737238
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1909.8 MHz (-26dB BW)

Spectrum | lnv::l

Ref Level 42,00 dém Offset 12.00 dB @ RBW 3 kHz

o att 40cB SWT 11.2ms @ YBW 3 kHz Mode Sweep
@ 1Pk Max
M1[1] 23.22 dBm
1.9097860000 GHz
30 dem T nda 26.00 dB
¥ Bw 313.870000000 kHz
20 dBm N-'Jwﬂ.‘"mr Wfaﬂur 6084.7
10dBm i

0 dBm Tl/w‘(v \UE
/ 1
-20 dBm “mmj \m\ﬂ%.
-30 dBm }"MJ Mﬂ\q
-40 dBm 'ﬂ“ \M\

Wty W%
Em
CF 1.9098 GHz 10001 pts Span 1.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | _Function | Function Result |
M1 1 1.909786 GHz 23,22 dbm ndB down 313.87 kHz
T1 1 1.90964532 GHz -2.81 dBm ndB 26.00 dB
T2 1 1.90995818 GHz -2.80 dBm Q factor 6084+, 7
] l ] Measuring... 'IIIIIIII A K 176::'12;25 %

Date:17.JAN 2017 0821921

1909.8 MHz (99% BW)

Spectrum | |:%:

Ref Level 40.00 dBm  Offset 12.00 dB @ RBW 3 kHz

= Att 40 dB SWT 11.2ms @ YBW 2kHz Mode Sweep
@ 1Pk Max
M1[1] 23.22 dBm
1.9098135000 GHz
30 dBm Occ Bw 244.475552445 kHz
"1
20 dBm -, Wuﬂ'\.’haﬂ

- TN
s N
/ \

-30 dBm

-40 dBm WF’JJ’ \'\ M

CF 1.9008 GHz 10001 pts Span 1.0 MHZ
]l Measuring... [ EERRERNE ik 17012017 y

Date:17.JAN 2017 073931
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5. Spurious Emission At Antenna Terminals (+/- 1IMHz)

5.1. Test Equipment
The following test equipments are used during the RF power output tests:

Spurious Emission At Antenna Terminals (+/- 1IMHz)/ SR10-H

Instrument Manufacturer |Model No. Serial No  |Next Cal. Date
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio NJZ-2000 ETO0477 |2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06

Note: All equipments upon which need to be calibrated are with calibration period of 1 year.

5.2. Test Setup

| Base-Station
Simulator

Directional coupler

EUT ,
Spectrum

Analyzer

Page: 59 of 220



Report No : 16B0260R-HPUSP21V01

5.3.

5.4.

5.5.

Limit

The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 43 + 10log(P) dB.

Test Procedure

In the 1MHz bands immediately outside and adjacent to the frequency block a resolution
bandwidth of at least one percent of the emission bandwidth of the fundamental emission of

the transmitter may be employed to measure the out of band Emissions.

Uncertainty

The measurement uncertainty is defined as + 1.2 dB.
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5.6. Test Result

Product Module

Test Item Spurious Emission At Antenna Terminals (+/- 1IMHz)

Test Mode Mode 1: GSM 850_Link Mode

Date of Test 2016/12/08 Test Site SR10-H

Spectrum

824.2 MHz

(=)

Ref Level 42.00 dBm
jo Att 30 dB

Offset 22.00 dB @ RBW 3 kHz
SWT 1.3ms @ YBW 3 kHz

Mode Auto FFT

@ 1Rm Max

30 dBm

M2[1]

M1[1]

20 dBm

-13.80 dBm
823.99500 MHz
-15.12 dBm
824.00000 MHz

10 dBm

0 dem

-10 dBm

C1 -13.000 dBm

-20 dBm

-30 dBm

-40 dBm

M

-50 dBm
)

I m““’r

Nl
\fLs

bl

AT

CELE TRV TR

CF 824.0 MHz

1001 pts

Span 5.0 MHz

i

Date:8DEC 2016 150257

Spectrum

848.8 MHz

(=)

Ref Level 42,00 dBm

Offset 22,00 dB @ RBW 3 kHz

o att 30 dB SWT 1.3ms @ VBW 3 kHz Mode Auto FFT
@ 1Rm Max
mM2[1] -14.06 dBm
849.02000 MHz
5 M1[1] -15.17 dBm
30 dBm 849.00000 MHz
20 dBm fw‘\
10 dBm / \
0dBm { l
-10 dBm m
D1 -13.000 dBm . i
-20 dBm \
-30 dBm \
-40 dBm
50 dBm : .h}&nh/ \‘iLM“LI ,
LT P TN YN P o M L posgetaponghipas]

CF 849.0 MHz

1001 pts

Span 5.0 MHz

J

Date:8DEC 2016 150646
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Product Module

Test Item Spurious Emission At Antenna Terminals (+/- 1MHz)

Test Mode Mode 3: DCS 1900_Link Mode

Date of Test 2016/12/08 Test Site SR10-H

Spectrum |

1850.2 MHz

o
v
Ref Level 42.00 dBm Offset 22.00 dB @ RBW 5 kHz
o att 30 dB @ SWT 100 ms @ VBW S5kHz Mode Auto Sweep
@ 1Pk Max
M2[1] -16.03 dBm
1.84098000 GHz
p M1[1] -16.94 dBm
30 dem 1.85000000 GHz
20 dem f"‘H
10 dBrm / &
0 dBrm lJ \
-10dem i
D1 -13.000 dBrm 'ﬁ %
-20dBm /
-30 dBm }
-40 dBm |
B Il Hfm“/ \”‘N«.lmnll L
: gt gl PR 1 AT Tt it i i o d
CF 1.85 GHz 1001 pts Span 5.0 MHz

) (T ]

Date:8DEC 2016 173656

Spectrum

1909.8 MHz

D1 -13.000 dBrm

[ sa”
v
Ref Level 42.00 dBm Offset 22.00 dB & RBW 5 kHz
@ Att 30 dB @ SWT 100 ms @ VBW 5 kHz Mode Auto Sweep
@ 1Pk Max
mM2[1] -14.00 dBm
1.91000500 GHz
p M1[1] -14.13 dBm
30 dBm 1.91000000 GHz
20 dem yr‘“mllw
10 dem K ]\
0 dem { \
-10 dBm ‘ -

-20 dBm L
-30 dBm \
-40 dBm

e WW*J%M Mm el

GF 1.91 GHz

L NN T T WU

1001 pts Span 5.0 MHz

Il

] [T ]

Date:8DEC 2016 173917
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Product Module

Test Item Spurious Emission At Antenna Terminals (+/- 1MHz)

Test Mode Mode 5: WCDMA Band 5_Link Mode

Date of Test 2016/12/08 Test Site SR10-H

826.4 MHz
Spectrum

=)

Ref Level 10.00 dBm Offset 22.00 dB & RBW & kHz
j& Att 30 dB & SWT 100 ms & YBW 5 kHz Mode suto FFT
@ 1Rm Max
M2[1] -36.34 dBm
823.99700 MHz
0 dBr M1[1] -396.11 dBm
/_,_W..,\ 824.00000 MHz
-10 dBm 7 T
D1 -13.000 dBrm ! \
-20 dBm

|

-40 dBm

-50 dBm

WWN"

felnn gyt

s
e

-70 dBm

-80 dBm

CF 824.0 MHz

10001 pts Span 30.0 MHz
I ] R T
Date:8DEC 2016 135208
846.4 MHz
Spectrum |n§[|
Ref Level 10.00 dBm Offset 22.00 dB & RBW 5 kHz
| Att 30 dB @ BWT 100 ms @ YBW 5 kHz Mode Auto FFT
@ 1Rm Max
mM2[1] -37.93 dBm
849.00300 MHz
0dBm M1[1] -36.65 dBm
/a-*i-'-m\ 849.00000 MHz
-10 dBm 7 T
D1 -13.000 dBrm { \
-20 dBm /
-30 dem
-40 dem {
-50 dBm Mvﬂﬂ L IAV"\'VW
v e M.m
B0 apm”
-70 dBm
-80 dBm
CF 849.0 MHz 10001 pts Span 30.0 MHz

Date:8DEC 2016 135333

COCCCRE (]
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Product Module

Test Item Spurious Emission At Antenna Terminals (+/- 1MHz)

Test Mode Mode 7: WCDMA Band 2_Link Mode

Date of Test 2016/12/08 Test Site SR10-H

1852.4 MHz

Spectrum | ||:|v:|:[|
Ref Level 10.00 dBm Offset 22.00 dB @ RBW 5 kHz
| Att 30 dB & SWT 100 ms @ YBW 5 kHz Mode Auto FFT
@ 1Rm Max
M2[1] -17.54 dBm)|
1.85019700 GHz
0 dBrn M1[1] -17.55 dBm|
1.85020000 GHz
-10 dBm 7 \
D1 -132.000 dBrm
¥ \
-20 dBm \
-30 dBm J ‘
-40 dBm f 7
-50 dBm f"w '\\
fpsimeyagyy)
-70 dBm
-30 dBm
CF 1.8502 GH=z 10001 pts Span 30.0 MHz

Date:8DEC 2016 13:3415

1907.6 MHz

[ FEEEEEE ]

Date:8DEC 2016 133820

Spectrum |n§[|
Ref Level 10.00 dBm Offset 22.00 dB & RBW 5 kHz
| Att 30 dB @ SWT 100 ms @ YBW 5 kHz Mode Auto FFT
@ 1Rm Max
m2[1] -17.33 dBm
1.90980300 GHz
0 dBm M1[1] -17.36 dBm
f.._.._.w_w\ 1.90980000 GHz
-10 dem 7 1
D1 -13.000 dBrm [ T
r
-20 dBm (
-30 dBm / \
-40 dem N’w‘w M
-50 dBm J “\\‘
i i -
Gainge
-70 dem
-80 dBm
CF 1.9098 GH=z 10001 pts Span 30.0 MHz

| CECCEEE i
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Product Module

Test Item Spurious Emission At Antenna Terminals (+/- 1IMHz)

Test Mode Mode 9: GSM_EGPRS 850 _Link Mode

Date of Test 2017/01/17 | Test Site [SR10-H
824.2 MHz
848.8 MHz
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Product Module

Test Item Spurious Emission At Antenna Terminals (+/- 1IMHz)

Test Mode Mode 11: DCS_EGPRS 1900 Link Mode

Date of Test 2017/01/17 | Test Site [SR10-H
1850.2 MHz
1909.8 MHz
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6. Spurious Emission

6.1. Test Equipment

The following test equipments are used during the radiated emission test:

Conducted Spurious Emission /SR10-H

Instrument Manufacturer  [Model No. Serial No Next Cal. Date
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Multisystem UE Tester Japan radio NJZ-2000 ETO00477 2017/09/19
Directional coupler Agilent 778D 20402 2017/10/06
Radiated Spurious Emission /CB4-H

Instrument Manufacturer |Model No. Serial No Next Cal. Date
Test Receiver R&S ESCS 30 100122 2017/01/21
Multisystem UE Tester Japan radio NJZ-2000 ET00477 2017/09/19
Signal & Spectrum Analyzer |R&S FSVA40 101455 2017/11/27
Pre-Amplifier DEKRA AP-025C CHM-0706049 2017/12/18
Bilog Antenna Schaffner CBL6112B 2797 2017/08/14
Pre-Amplifier EMCI EMC0031835 980233 2017/01/26
Horn Antenna Schwarzbeck |BBHA 9120 D639 2017/06/29

Note: 1. All equipments that need to be calibrated are with calibration period of 1 year.

2. EIRP = Substitution Level + Substitution Antenna Gain - Cable Loss.

6.2. Test Setup

Conducted Spurious Measurement:

EUT

Directional couple

Base-Station
Simulator

Spectrum
Analyzer
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Radiated Spurious Measurement:

6.3. Limit

6.4.

The power of any emission outside of the authorized operating frequency ranges must be

attenuated below the transmitting power (P) by a factor of at least 43 + 10log (P) dB.

Test Procedure

Conducted Spurious Measurement:

a)
b)

c)
d)
e)

Place the EUT on a bench and set it in transmitting mode.

Connect a low loss RF cable from the antenna port to a spectrum analyzer and BASE
STATION SIMULATOR by a Directional Couple.

EUT Communicate with BASE STATION SIMULATOR then selects a channel for testing.
Add a correction factor to the display of spectrum, and then test.

The resolution bandwidth of the spectrum analyzer was set at 1 MHz, sufficient scans
were taken to show the out of band Emission if any up to 10" harmonic.

Radiated Spurious Measurement:

a)

The measurement is divided into the Preliminary Measurement and the Final
Measurement. The suspected frequencies are searched for in Preliminary Measurement
with the measurement antenna kept pointed at the source of the emission both in azimuth
and elevation, with the polarization of the antenna oriented for maximum response. The
antenna is pointed at an angle towards the source of the emission, and the EUT is rotated
in both height and polarization to maximize the measured emission. The emission is kept
within the illumination area of the 3 dB bandwidth of the antenna. The worst radiated

emission is measured on the Final Measurement.
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6.5.

b)

c)

d)

g)

h)

p)

Q)

The EUT shall be placed at the specified height on a support, and in the position closest
to normal use as declared by provider.

The test antenna shall be oriented initially for vertical polarization and shall be chosen to
correspond to the frequency of the transmitter

The output of the test antenna shall be connected to the measuring receiver.

The transmitter shall be switched on and the measuring receiver shall be tuned to the
frequency of the transmitter under test.

The test antenna shall be raised and lowered through the specified range of height until a
maximum signal level is detected by the measuring receiver.

The transmitter shall then be rotated through 360° in the horizontal plane, until the
maximum signal level is detected by the measuring receiver.

The test antenna shall be raised and lowered again through the specified range of height
until a maximum signal level is detected by the measuring receiver.

The maximum signal level detected by the measuring receiver shall be noted.

The transmitter shall be replaced by a substitution antenna.

The substitution antenna shall be orientated for vertical polarization and the length of the
substitution antenna shall be adjusted to correspond to the frequency of the transmitter.
The substitution antenna shall be connected to a calibrated signal generator.

If necessary, the input attenuator setting of the measuring receiver shall be adjusted in
order to increase the sensitivity of the measuring receiver.

The test antenna shall be raised and lowered through the specified range of height to
ensure that the maximum signal is received.

The input signal to the substitution antenna shall be adjusted to the level that produces a
level detected by the measuring receiver, that is equal to the level noted while the
transmitter radiated power was measured, corrected for the change of input attenuator
setting of the measuring receiver.

The measurement shall be repeated with the test antenna and the substitution antenna
orientated for horizontal polarization.

The measure of the effective radiated power is the larger of the two levels recorded at the
input to the substitution antenna, corrected for gain of the substitution antenna if
necessary.

The frequency range was checked up to 10" harmonic.

Uncertainty

The measurement uncertainty is defined as for Conducted Power Measurement + 1.2 dB, for

Radiated Power Measurement + 3.2 dB
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6.6. Test Result
Conducted Test

Product Module

Test Item Spurious Emission

Test Mode Mode 1: GSM 850 _Link Mode

Date of Test 2016/12/08 Test Site CB4-H

Spectrum |

824.2 MHz

=)

Ref Level 42,00 dBm
j& ALt

30dE @ SWT

Offset 22,00 dB @ RBW 1 MHz

52ms @ VBW 1 MHz Mode Auto Sweep
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[
A 4

30 dBm

M1[1] 34.02 dBm
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20 dBm

10 dBm

0 dBm

-10 dBm

D1 -13.000 dBm

;;;WWW

-40 dBm

-50 dBm

Start 30.0 kHz

10001 pts

Stop 9.0 GHz

I

] (T ]

Date:8DEC 2016 151517
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Spectrum |
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Product Module
Test Item Spurious Emission
Test Mode Mode 3: DCS 1900 Link Mode
Date of Test 2016/12/08 Test Site CB4-H
1850.2 MHz
Spectrum | [@
Ref Level 42.00 dBm Offset 22,00 dB & RBW 1 MHz
@ Attt 30 dB & SWT 9.9 ms @ YBW 1 MHz Mode Auto Sweep
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i J CHRREERED W
Datke:8DEC 2016 152048
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1880.0 MHz

Spectrum | l':%:[ I
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Product Module
Test Item Spurious Emission
Test Mode Mode 5: WCDMA Band 5_Link Mode
Date of Test 2016/12/08 Test Site CB4-H
826.4 MHz
Spectrum | [%]
Ref Level 42.00 dBm Offset 22,00 dB @ RBW 1 MHz
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Spectrum |
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Product Module
Test Item Spurious Emission
Test Mode Mode 7: WCDMA Band 2_Link Mode
Date of Test 2016/12/08 Test Site CB4-H
1852.4 MHz
Spectrum | [%]
Ref Level 42.00 dBm Offset 22,00 dB @ RBW 1 MHz
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1880.0 MHz

Spectrum | |':%:[ I

Ref Level 42,00 dBm Offset 22.00 dB @ RBW 1 MHz
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Product Module

Test Item Spurious Emission

Test Mode Mode 9: GSM_EGPRS 850_Link Mode

Date of Test 2017/01/17 Test Site CB4-H
824.2 MHz
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836.6 MHz

848.8 MHz
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Product Module

Test Item Spurious Emission

Test Mode Mode 11: DCS_EGPRS 1900_Link Mode

Date of Test 2017/01/17 Test Site CB4-H
1850.2 MHz
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1880.0 MHz

1909.8 MHz
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Radiated Test

30MHz-1GHz Spurious

Site : CB4-H

Time : 2016/11/22 - 18:36

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - HORIZONTAL

Power : DC 3.7V

EUT : Module

Note : Mode 1: GSM 850_Link Mode_CH:189

a0.0—

00—

600

500

4DD——|

200

200 —

100 |

0.0-

Level{dBu¥ /m)

30000 10000

200000 200000

400000 500000 600000

700000

@00/000

Fraen b 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 125.545 20.744 7.929 28.673 -14.827 43.500f QUASIPEAK
2 341.370 23.753 7.568 31.321 -14.679 46.000f QUASIPEAK
3 480.080 27.052 8.478 35.530 -10.470 46.000f QUASIPEAK
4 547.980 27.977 8.778 36.754 -9.246 46.000 QUASIPEAK
5 638.190 28.957 8.223 37.180 -8.820 46.000| QUASIPEAK
6| * 791.450 30.596 8.419 39.015 -6.985 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Site : CB4-H

Time : 2016/11/22

-18:33

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - VERTICAL

Power : DC 3.7V

EUT : Module Note : Mode 1: GSM 850_Link Mode_CH:189
800
700
600
s00]
g |l T

= a0
200
100
0o

30000 100000 200000 300.000 400000 . I:qoi'ggs s &00.000 700.000 800.000 200,000 1000000

Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type

(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)

1 131.850 20.592 7.958 28.550 -14.950 43.500 QUASIPEAK

2 287.535 22.193 8.348 30.540 -15.460 46.000f QUASIPEAK

3 370.955 24.699 7.521 32.220 -13.780 46.000f QUASIPEAK

4 504.815 27.453 9.092 36.546 -9.454 46.000 QUASIPEAK

5 576.110 28.315 10.238 38.553 -7.447 46.000| QUASIPEAK

6| * 721.125 29.771 11.598 41.369 -4.631 46.000f QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.

2.

“*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Site :

CB4-H Time : 2016/11/22

-18:39

Limit

: FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - HORIZONTAL

Power : DC 3.7V

EUT :

Module

Note : Mode 2: GSM 850_Idle Mode_CH:189

a0.0—
00—
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500

4DD——|
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O N e e
= a0
200
100
0o
30000 100000 200000 300.000 400000 . I:qoi'ggs s &00.000 700.000 800.000 200,000 1000000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 276.865 21.997 8.502 30.499 -15.501 46.000f QUASIPEAK
2 385.990 25.179 8.014 33.193 -12.807 46.000f QUASIPEAK
3 481.535 27.078 8.435 35.512 -10.488 46.000f QUASIPEAK
4 607.150 28.667 8.673 37.340 -8.660 46.000 QUASIPEAK
5 680.870 29.351 8.025 37.376 -8.624 46.000| QUASIPEAK
6| * 749.255 30.087 8.533 38.620 -7.380 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : CB4-H

Time : 2016/11/22 - 18:44

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - VERTICAL

Power : DC 3.7V

EUT : Module

Note : Mode 2: GSM 850_Idle Mode_CH:189

a0.0—
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400000 500000 600000

700000

@00/000

Fraen b 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 248.250 21.408 7.941 29.349 -16.651 46.000f QUASIPEAK
2 315.665 22.925 8.016 30.941 -15.059 46.000f QUASIPEAK
3 462.620 26.752 9.321 36.073 -9.927 46.000f QUASIPEAK
4 637.705 28.952 9.001 37.953 -8.047 46.000 QUASIPEAK
5 718.215 29.739 8.351 38.090 -7.910 46.000| QUASIPEAK
6| * 804.545 30.750 8.148 38.897 -7.103 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Site : CB4-H

Time : 2016/11/22 -

18:56

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - HORIZONTAL

Power : DC 3.7V

EUT : Module Note : Mode 3: DCS 1900_Link Mode_ CH:661
800
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s00]
g |l T
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30000 100000 200000 300.000 400000 . I:qoi'ggs s &00.000 700.000 800.000 200,000 1000000

Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type

(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)

1 93.535 17.370 10.528 27.897 -15.603 43.500 QUASIPEAK

2 215.270 19.512 9.211 28.723 -14.777 43.500f QUASIPEAK

3 452.435 26.577 8.458 35.035 -10.965 46.000f QUASIPEAK

4 593.085 28.519 8.192 36.711 -9.289 46.000 QUASIPEAK

5 700.270 29.530 9.457 38.988 -7.012 46.000| QUASIPEAK

6| * 868.565 31.484 8.314 39.798 -6.202 46.000f QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.

2.

“*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Site :

CB4-H Time : 2016/11/22

-18:52

Limit

: FCC_CLASS_B_03M_QP Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - VERTICAL

Power : DC 3.7V

EUT : Module Note : Mode 3: DCS 1900_Link Mode_ CH:661
800
700
600
s00]
g |l T

= a0
200
100
0o

30000 100000 200000 300.000 400000 . I:qoi'ggs s &00.000 700.000 800.000 200,000 1000000

Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type

(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)

1 120.210 20.873 7.099 27.972 -15.528 43.500f QUASIPEAK

2 254.070 21.581 8.102 29.683 -16.317 46.000f QUASIPEAK

3 450.010 26.535 8.472 35.007 -10.993 46.000f QUASIPEAK

4 548.950 27.988 8.203 36.191 -9.809 46.000 QUASIPEAK

5 668.745 29.240 7.982 37.222 -8.778 46.000| QUASIPEAK

6| * 808.425 30.794 8.173 38.967 -7.033 46.000f QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.
2. “*” means this data is the worst emission level.
3. Measurement Level = Reading Level + Correct Factor.
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Site : CB4-H

Time : 2016/11/22 - 18:59

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - HORIZONTAL

Power : DC 3.7V

EUT : Module

Note : Mode 4: DCS 1900_ldle Mode_ CH:661
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400000 500000 600000

700000

@00/000

Fraen b 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 127.485 20.697 7.668 28.365 -15.135 43.500 QUASIPEAK
2 323.425 23.175 7.423 30.598 -15.402 46.000f QUASIPEAK
3 460.680 26.719 8.824 35.543 -10.457 46.000f QUASIPEAK
4 557.195 28.088 8.899 36.986 -9.014 46.000 QUASIPEAK
5 690.085 29.436 8.385 37.821 -8.179 46.000| QUASIPEAK
6| * 804.545 30.750 8.119 38.868 -7.132 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Site : CB4-H

Time : 2016/11/22 - 19:05

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - VERTICAL

Power : DC 3.7V

EUT : Module

Note : Mode 4: DCS 1900_ldle Mode_ CH:661
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30000 10000 200000 200000 400000 500000 600000 700000

@00/000

Fraen b 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 122.150 20.825 8.094 28.920 -14.580 43.500f QUASIPEAK
2 251.160 21.528 7.912 29.440 -16.560 46.000f QUASIPEAK
3 365.135 24514 7.989 32.503 -13.497 46.000f QUASIPEAK
4 539.250 27.870 8.936 36.807 -9.193 46.000 QUASIPEAK
5 645.950 29.029 8.650 37.679 -8.321 46.000| QUASIPEAK
6| * 775.930 30.407 8.173 38.581 -7.419 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Site : CB4-H

Time : 2016/11/22 - 18:05

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - HORIZONTAL

Power : DC 3.7V

EUT : Module

Note : Mode 5: WCDMA Band 5_Link Mode_ CH:4408
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Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type

(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)

1 133.305 20.557 7.332 27.889 -15.611 43.500 QUASIPEAK

2 275.410 21.971 8.956 30.927 -15.073 46.000f QUASIPEAK

3 344.765 23.862 7.690 31.553 -14.447 46.000f QUASIPEAK

4 510.635 27.524 7.984 35.508 -10.492 46.000 QUASIPEAK

5 636.250 28.938 8.934 37.873 -8.127 46.000| QUASIPEAK

6| * 782.235 30.484 8.038 38.522 -7.478 46.000f QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Site : CB4-H

Time : 2016/11/22 - 18:00

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - VERTICAL

Power : DC 3.7V

EUT : Module

Note : Mode 5: WCDMA Band 5_Link Mode_ CH:4408

a0.0—

00—

600

500

4DD——|

200

200 —

100 |

0.0-

Level{dBu¥ /m)

30000 10000

200000 200000

400000 500000 600000

700000
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Fraen b 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 123.120 20.802 7.081 27.883 -15.617 43.500f QUASIPEAK
2 280.745 22.068 7.368 29.436 -16.564 46.000f QUASIPEAK
3 443.220 26.413 8.299 34.712 -11.288 46.000f QUASIPEAK
4 540.705 27.888 9.026 36.914 -9.086 46.000 QUASIPEAK
5 698.815 29.516 8.383 37.899 -8.101 46.000| QUASIPEAK
6| * 788.055 30.555 7.447 38.002 -7.998 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.

Page: 91 of 220




Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2016/11/22 - 18:11

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - HORIZONTAL

Power : DC 3.7V

EUT : Module

Note : Mode 6: WCDMA Band 5_Idle Mode_CH:4408
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Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 154.160 19.558 8.679 28.237 -15.263 43.500 QUASIPEAK
2 251.160 21.528 8.026 29.554 -16.446 46.000f QUASIPEAK
3 418.000 25.953 8.320 34.273 -11.727 46.000f QUASIPEAK
4 540.705 27.888 8.733 36.621 -9.379 46.000 QUASIPEAK
5 639.645 28.971 8.060 37.030 -8.970 46.000| QUASIPEAK
6| * 768.655 30.320 9.007 39.327 -6.673 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2016/11/22 - 18:15

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - VERTICAL

Power : DC 3.7V

EUT : Module

Note : Mode 6: WCDMA Band 5_Idle Mode_ CH:4408
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Fraen b 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 133.790 20.545 7.947 28.492 -15.008 43.500f QUASIPEAK
2 272.985 21.927 7.713 29.639 -16.361 46.000f QUASIPEAK
3 332.155 23.456 7.753 31.209 -14.791 46.000f QUASIPEAK
4 510.150 27.518 8.498 36.016 -9.984 46.000 QUASIPEAK
5 608.605 28.681 8.861 37.542 -8.458 46.000| QUASIPEAK
6| * 801.150 30.710 7.043 37.754 -8.246 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Report No :

16B0260R-HPUSP21V01

Site :

CB4-H

Time : 2016/11/22 - 17:14

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - HORIZONTAL

Power : DC 3.7V

EUT : Module Note : Mode 7: WCDMA Band 2_Link Mode_ CH:9800
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30000 100000 200000 300.000 400000 . Ifffgli,fﬂ s &00.000 700.000 800.000 200,000 1000000

Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type

(MHz) (dB) (dBuVv) (dBuV/m) (dB) (dBuV/m)

1 90.140 16.586 13.326 29.912 -13.588 43.500 QUASIPEAK

2 125.060 20.755 8.010 28.766 -14.734 43.500f QUASIPEAK

3 389.385 25.288 7.606 32.893 -13.107 46.000 QUASIPEAK

4 577.565 28.332 8.463 36.795 -9.205 46.000 QUASIPEAK

5 736.160 29.940 7.950 37.890 -8.110 46.000 QUASIPEAK

6| * 813.760 30.856 8.499 39.354 -6.646 46.000 QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.

2.

3. Measurement Level = Reading Level + Correct Factor.

“*” means this data is the worst emission level.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2016/11/22 - 17:08

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - VERTICAL

Power : DC 3.7V

EUT : Module

Note : Mode 7: WCDMA Band 2_Link Mode_ CH:9800
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Fraen b 200000 1000000
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV) (dB) (dBuV)
1 254.070 21.581 7.675 29.256 -16.744 46.000f QUASIPEAK
2 454.375 26.610 8.529 35.139 -10.861 46.000f QUASIPEAK
3 583.870 28.408 7.836 36.244 -9.756 46.000f QUASIPEAK
4 694.935 29.481 8.370 37.851 -8.149 46.000 QUASIPEAK
5 790.965 30.590 8.314 38.904 -7.096 46.000| QUASIPEAK
6| * 896.695 31.806 7.140 38.946 -7.054 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Report No :

16B0260R-HPUSP21V01

Site :

CB4-H

Time : 2016/11/22 - 17:19

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - HORIZONTAL

Power : DC 3.7V

EUT : Module Note : Mode 8: WCDMA Band 2_Idle Mode_ CH:9800
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Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type

(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)

1 156.585 19.414 10.832 30.246 -13.254 43.500f QUASIPEAK

2 480.080 27.052 8.460 35.512 -10.488 46.000f QUASIPEAK

3 550.890 28.012 8.736 36.748 -9.252 46.000f QUASIPEAK

4 570.775 28.251 7.987 36.238 -9.762 46.000 QUASIPEAK

5 692.995 29.463 8.041 37.504 -8.496 46.000| QUASIPEAK

6| * 811.335 30.828 8.636 39.464 -6.536 46.000 QUASIPEAK

Note:

1. All Reading Levels are Quasi-Peak value.

2.

3. Measurement Level = Reading Level + Correct Factor.

“*” means this data is the worst emission level.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2016/11/22 - 17:25

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_30M-1GHz - VERTICAL

Power : DC 3.7V

EUT : Module

Note : Mode 8: WCDMA Band 2_Idle Mode_ CH:9800
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Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBuV) (dBuV/m) (dB) (dBuV/m)
1 119.240 20.801 7.433 28.234 -15.266 43.500f QUASIPEAK
2 256.980 21.634 7.782 29.416 -16.584 46.000f QUASIPEAK
3 451.465 26.560 8.699 35.259 -10.741 46.000f QUASIPEAK
4 508.695 27.500 8.760 36.261 -9.739 46.000 QUASIPEAK
5 616.850 28.758 8.771 37.529 -8.471 46.000| QUASIPEAK
6| * 780.295 30.461 7.810 38.270 -7.730 46.000f QUASIPEAK
Note:

1. All Reading Levels are Quasi-Peak value.

2. “*” means this data is the worst emission level.

3. Measurement Level = Reading Level + Correct Factor.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 21:54

Limit : FCC_CLASS_B_03M_QP

Margin : 6

HORIZONTAL

Probe : CB4-H_FCC_EFS_A138_30M-1GHz_1216 -

Power : DC 3.7V

EUT : Module

Note : Mode 9: GSM_EGPRS 850 Link Mode 836.6
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuVv/m)
1 131.743 20.576 6.569 27.145 -16.355 43.500f QUASIPEAK
2 239.305 20.777 6.406 27.183 -18.817 46.000f QUASIPEAK
3 294.493 22.169 6.003 28.172 -17.828 46.000f QUASIPEAK
4 391.386 25.112 6.754 31.866 -14.134 46.000] QUASIPEAK
5 440.172 26.023 6.071 32.095 -13.905 46.000 QUASIPEAK
6] * 551.808 27.908 6.296 34.204 -11.796 46.000] QUASIPEAK
Note:

All Reading Levels are Quasi-Peak value.

“*” means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 21:58

Limit : FCC_CLASS_B_03M_QP

Margin : 6

Probe : CB4-H_FCC_EFS_A138_30M-1GHz_1216 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 9: GSM_EGPRS 850 Link Mode 836.6
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20000 100000 200000 300000 400000 . rfffglﬂfﬂ attin 600000 700,000 800.000 900000 1000.000
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuVv/m)
1 165.107 18.888 7.098 25.986 -17.514 43.500f QUASIPEAK
2 254.339 21.442 6.430 27.871 -18.129 46.000f QUASIPEAK
3 294.396 22.168 6.344 28.511 -17.489 46.000f QUASIPEAK
4 371.115 24.490 6.422 30.913 -15.087 46.000] QUASIPEAK
5 486.727 26.798 6.131 32.930 -13.070 46.000 QUASIPEAK
6] * 575.958 27.945 11.248 39.193 -6.807 46.000] QUASIPEAK
Note:

All Reading Levels are Quasi-Peak value.

“*” means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 22:12

Limit : FCC_CLASS_B_03M_QP

Margin : 6

HORIZONTAL

Probe : CB4-H_FCC_EFS_A138_30M-1GHz_1216 -

Power : DC 3.7V

EUT : Module

Note : Mode 10: GSM_EGPRS 850 Idle Mode 836.6
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuVv/m)
1 123.208 20.788 6.073 26.860 -16.640 43.500f QUASIPEAK
2 238.432 20.727 5.937 26.664 -19.336 46.000f QUASIPEAK
3 299.924 22.284 6.376 28.660 -17.340 46.000f QUASIPEAK
4 429.406 25.864 5.830 31.694 -14.306 46.000 QUASIPEAK
5 553.360 27.883 5.534 33.418 -12.582 46.000 QUASIPEAK
6] * 654.715 28.697 6.046 34.744 -11.256 46.000] QUASIPEAK
Note:

All Reading Levels are Quasi-Peak value.

“*” means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 22:14

Limit : FCC_CLASS_B_03M_QP

Margin : 6

VERTICAL

Probe : CB4-H_FCC_EFS_A138_30M-1GHz_1216 -

Power : DC 3.7V

EUT : Module

Note : Mode 10: GSM_EGPRS 850 Idle Mode 836.6
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuVv/m)
1 135.137 20.513 10.846 31.359 -12.141 43.500f QUASIPEAK
2 300.021 22.287 6.911 29.198 -16.802 46.000f QUASIPEAK
3 350.262 23.807 6.791 30.598 -15.402 46.000f QUASIPEAK
4 422.229 25.737 5.441 31.178 -14.822 46.000] QUASIPEAK
5 514.176 27.285 5.710 32.994 -13.006 46.000] QUASIPEAK
6] * 580.614 27.998 5.863 33.861 -12.139 46.000] QUASIPEAK
Note:

All Reading Levels are Quasi-Peak value.

“*” means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 22:08

Limit : FCC_CLASS_B_03M_QP

Margin : 6

HORIZONTAL

Probe : CB4-H_FCC_EFS_A138_30M-1GHz_1216 -

Power : DC 3.7V

EUT : Module

Note : Mode 11: DCS EGPRS 1900 Link Mode 1880
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuVv/m)
1 146.970 20.045 7.208 27.253 -16.247 43.500f QUASIPEAK
2 299.924 22.284 6.640 28.924 -17.076 46.000f QUASIPEAK
3 381.202 24.808 6.052 30.859 -15.141 46.000f QUASIPEAK
4 431.928 25.902 5.844 31.746 -14.254 46.000] QUASIPEAK
5 510.296 27.211 6.023 33.234 -12.766 46.000] QUASIPEAK
6] * 607.674 28.292 5.600 33.892 -12.108 46.000] QUASIPEAK
Note:

All Reading Levels are Quasi-Peak value.

“*” means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 22:10

Limit : FCC_CLASS_B_03M_QP

Margin : 6

VERTICAL

Probe : CB4-H_FCC_EFS_A138_30M-1GHz_1216 -

Power : DC 3.7V

EUT : Module

Note : Mode 11: DCS EGPRS 1900 Link Mode 1880
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuVv/m)
1] * 135.137 20.513 10.947 31.460 -12.040 43.500f QUASIPEAK
2 222.623 19.831 6.228 26.060 -19.940 46.000f QUASIPEAK
3 299.924 22.284 6.786 29.070 -16.930 46.000f QUASIPEAK
4 395.265 25.232 6.643 31.875 -14.125 46.000] QUASIPEAK
5 521.741 27.396 6.230 33.626 -12.374 46.000] QUASIPEAK
6 645.306 28.596 5.346 33.942 -12.058 46.000] QUASIPEAK
Note:

All Reading Levels are Quasi-Peak value.

“*” means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 22:32

Limit : FCC_CLASS_B_03M_QP

Margin : 6

HORIZONTAL

Probe : CB4-H_FCC_EFS_A138_30M-1GHz_1216 -

Power : DC 3.7V

EUT : Module

Note : Mode 12: DCS_EGPRS 1900 Idle Mode 1880

0.0,

0.0

a0.0 |

50.0 -

4D.D—4I

20,0

20.0 -

10,0

0.0-|

Level{dBu¥m)

0000 100000

200000 300000

200000 500000 600000

700000

e iHe) 300.000 900000 1000000
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuVv/m)
1 139.793 20.422 6.078 26.501 -16.999 43.500f QUASIPEAK
2 247.743 21.241 6.018 27.259 -18.741 46.000f QUASIPEAK
3 371.503 24.503 5.887 30.390 -15.610 46.000f QUASIPEAK
4 450.259 26.235 5.169 31.403 -14.597 46.000 QUASIPEAK
5 523.099 27.397 6.138 33.535 -12.465 46.000 QUASIPEAK
6] * 559.179 27.791 6.177 33.967 -12.033 46.000] QUASIPEAK
Note:

All Reading Levels are Quasi-Peak value.

“*” means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 22:38

Limit : FCC_CLASS_B_03M_QP

Margin : 6

VERTICAL

Probe : CB4-H_FCC_EFS_A138_30M-1GHz_1216 -

Power : DC 3.7V

EUT : Module

Note : Mode 12: DCS_EGPRS 1900 Idle Mode 1880
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Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBuVv) (dBuVv/m) (dB) (dBuVv/m)
1] * 135.137 20.513 13.495 34.008 -9.492 43.500f QUASIPEAK
2 260.061 21.543 6.100 27.643 -18.357 46.000f QUASIPEAK
3 299.924 22.284 8.094 30.378 -15.622 46.000f QUASIPEAK
4 375.479 24.628 6.080 30.709 -15.291 46.000 QUASIPEAK
5 507.289 27.166 5.710 32.876 -13.124 46.000] QUASIPEAK
6 590.022 28.124 5.713 33.837 -12.163 46.000] QUASIPEAK
Note:

All Reading Levels are Quasi-Peak value.

“*” means this data is the worst emission level.

Measurement Level = Reading Level + Correct Factor.
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Report No : 16B0260

R-HPUSP21V01

Harmonic & Spur

ious:

Site : CB4-H

Time : 2016/11/28 - 16:49

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 1: GSM 850_Link Mode_CH:128
0.0 —
-10.0 -
-20.0
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E -60.10
=700
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-1ooo - | | | | | | | | |
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 4.069 -54.030 -49.961 -36.961 -13.000 PEAK
2 2472.600 8.865 -60.650 -51.785 -38.785 -13.000 PEAK
3 3296.800 11.132 -64.630 -53.499 -40.499 -13.000 PEAK
4 4121.000 12.469 -64.720 -52.250 -39.250 -13.000 PEAK
5 * 4945.200 15.265 -64.150 -48.886 -35.886 -13.000 PEAK
6 5769.400 14.146 -64.420 -50.274 -37.274 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 15:58

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 1: GSM 850_Link Mode_CH:128
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
)
% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 4.589 -56.240 -51.651 -38.651 -13.000 PEAK
2 2472.600 9.201 -58.810 -49.609 -36.609 -13.000 PEAK
3 3296.800 11.714 -64.770 -53.057 -40.057 -13.000 PEAK
4 4121.000 13.336 -64.750 -51.414 -38.414 -13.000 PEAK
5/ * 4945.200 15.784 -64.650 -48.867 -35.867 -13.000 PEAK
6 5769.400 13.980 -65.330 -51.350 -38.350 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 18:05

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 1: GSM 850_Link Mode_CH:189
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1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.100 4.024 -53.910 -49.887 -36.887 -13.000 PEAK
2 2509.700 8.808 -62.200 -53.392 -40.392 -13.000 PEAK
3 3346.300 11.226 -63.320 -52.093 -39.093 -13.000 PEAK
4 4182.900 12.547 -64.420 -51.873 -38.873 -13.000 PEAK
5 5019.500 13.029 -64.460 -51.431 -38.431 -13.000 PEAK
6| * 5856.100 14.417 -64.100 -49.682 -36.682 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 17:51

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 1: GSM 850_Link Mode_CH:189
00—
-10.0 -]
-20.0 ]
=200
-40 .0 |
=
% -50.0 -]
E -60.0 |
=700 ]
-80.0
-00.0 |
—IDD.D—I ; : ; : n | | | 4
1000.0002000.000 4000.000 &O00.000 S000.000 10000 000 12000 000 14000 000 16000.000 15000.00i
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.100 4.589 -55.600 -51.011 -38.011 -13.000 PEAK
2 2509.700 9.197 -60.820 -51.622|  -38.622|  -13.000 PEAK
3 3346.300 11.867 -62.540 -50.672|  -37.672|  -13.000 PEAK
4] * 4182.900 13.497 -63.840 -50.344 -37.344 -13.000 PEAK
5 5019.500 12.668 -64.920 -52.252 -39.252 -13.000 PEAK
6 5856.100 14.246 -64.840 -50.594 -37.594 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 17:05

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 1: GSM 850_Link Mode_CH:251
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
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% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1ooo - | | | | | | | | |
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 3.978 -54.030 -50.052 -37.052 -13.000 PEAK
2 2546.400 8.903 -62.070 -53.166 -40.166 -13.000 PEAK
3 3395.200 11.321 -64.260 -52.938 -39.938 -13.000 PEAK
4 4244.000 12.615 -63.510 -50.896 -37.896 -13.000 PEAK
5 5092.800 13.069 -64.260 -51.192 -38.192 -13.000 PEAK
6| * 5941.600 14.680 -63.950 -49.271 -36.271 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 17:37

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 1: GSM 850_Link Mode_CH:251
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
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% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 4.588 -57.170 -52.582 -39.582 -13.000 PEAK
2 2546.400 9.279 -60.620 -51.341 -38.341 -13.000 PEAK
3 3395.200 12.020 -63.730 -51.710 -38.710 -13.000 PEAK
4 4244.000 13.646 -64.770 -51.125 -38.125 -13.000 PEAK
5 5092.800 12.740 -64.070 -51.331 -38.331 -13.000 PEAK
6| * 5941.600 14.503 -63.740 -49.237 -36.237 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 16:38

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 2: GSM 850_Idle Mode_CH:128
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
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% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 4.069 -62.370 -58.301 -45.301 -13.000 PEAK
2 2472.600 8.865 -63.730 -54.865 -41.865 -13.000 PEAK
3 3296.800 11.132 -64.330 -53.199 -40.199 -13.000 PEAK
4 4121.000 12.469 -64.850 -52.380 -39.380 -13.000 PEAK
5 * 4945.200 15.265 -64.630 -49.366 -36.366 -13.000 PEAK
6 5769.400 14.146 -64.390 -50.244 -37.244 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 16:00

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 2: GSM 850_Idle Mode_CH:128
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
)
% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 4.589 -63.520 -58.931 -45.931 -13.000 PEAK
2 2472.600 9.201 -64.540 -55.339 -42.339 -13.000 PEAK
3 3296.800 11.714 -65.310 -53.597 -40.597 -13.000 PEAK
4 4121.000 13.336 -65.240 -51.904 -38.904 -13.000 PEAK
5 * 4945.200 15.784 -64.620 -48.837 -35.837 -13.000 PEAK
6 5769.400 13.980 -64.990 -51.010 -38.010 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 18:13

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 2: GSM 850_lIdle Mode_CH:189
00—
-10.0 -]
-20.0 ]
=200
-40 .0 |
=
% -50.0 -]
E -60.0 |
=700 ]
-80.0
-00.0 |
—IDD.D—I ; : ; : n | | | 4
1000.0002000.000 4000.000 &O00.000 S000.000 10000 000 12000 000 14000 000 16000.000 15000.00i
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.100 4.024 -62.960 -58.937 -45.937 -13.000 PEAK
2 2509.700 8.808 -63.970 -55.162 -42.162 -13.000 PEAK
3 3346.300 11.226 -64.160 -52.933 -39.933 -13.000 PEAK
4 4182.900 12.547 -63.640 -51.093 -38.093 -13.000 PEAK
5 5019.500 13.029 -64.580 -51.551 -38.551 -13.000 PEAK
6] * 5856.100 14.417 -63.560 -49.142 -36.142 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 17:54

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 2: GSM 850_lIdle Mode_CH:189
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
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% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.100 4.589 -63.590 -59.001 -46.001 -13.000 PEAK
2 2509.700 9.197 -64.440 -55.242 -42.242 -13.000 PEAK
3 3346.300 11.867 -65.300 -53.432 -40.432 -13.000 PEAK
4 4182.900 13.497 -64.300 -50.804 -37.804 -13.000 PEAK
5 5019.500 12.668 -64.900 -52.232 -39.232 -13.000 PEAK
6| * 5856.100 14.246 -64.590 -50.344 -37.344 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 17:16

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 2: GSM 850_Idle Mode_CH:251
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
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E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 3.978 -62.550 -58.572 -45.572 -13.000 PEAK
2 2546.400 8.903 -64.950 -56.046 -43.046 -13.000 PEAK
3 3395.200 11.321 -64.210 -52.888 -39.888 -13.000 PEAK
4 4244.000 12.615 -64.840 -52.226 -39.226 -13.000 PEAK
5 5092.800 13.069 -63.980 -50.912 -37.912 -13.000 PEAK
6| * 5941.600 14.680 -64.260 -49.581 -36.581 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data

Page: 116 of 220




Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 17:23

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 2: GSM 850_Idle Mode_CH:251
0.0 —
-10.0 -
-20.0
=300 |
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E -60.10
=700
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-1ooo - | | | | | | | | |
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 4.588 -62.870 -58.282 -45.282 -13.000 PEAK
2 2546.400 9.279 -64.550 -55.271 -42.271 -13.000 PEAK
3 3395.200 12.020 -64.450 -52.430 -39.430 -13.000 PEAK
4 4244.000 13.646 -64.750 -51.105 -38.105 -13.000 PEAK
5 5092.800 12.740 -64.540 -51.801 -38.801 -13.000 PEAK
6| * 5941.600 14.503 -64.210 -49.707 -36.707 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 14:57

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 3: DCS 1900_Link Mode_ CH:512
0.0 —
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-20.0
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-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 11.965 -62.640 -50.675 -37.675 -13.000 PEAK
2 5550.600 13.445 -65.150 -51.705 -38.705 -13.000 PEAK
3 7400.800 19.422 -65.870 -46.448 -33.448 -13.000 PEAK
4 9251.000 22.833 -67.410 -44.577 -31.577 -13.000 PEAK
5 11101.200 25.812 -65.790 -39.978 -26.978 -13.000 PEAK
6| * 12951.400 30.417 -67.790 -37.373 -24.373 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 14:24

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 3: DCS 1900_Link Mode_ CH:512
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
)
% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 12.766 -61.710 -48.944 -35.944 -13.000 PEAK
2 5550.600 13.292 -64.210 -50.918 -37.918 -13.000 PEAK
3 7400.800 19.207 -66.390 -47.183 -34.183 -13.000 PEAK
4 9251.000 24.090 -67.090 -43.000 -30.000 -13.000 PEAK
5 11101.200 24.686 -66.340 -41.655 -28.655 -13.000 PEAK
6| * 12951.400 31.620 -67.930 -36.310 -23.310 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 13:49

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 3: DCS 1900_Link Mode_ CH:661
0.0 —
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-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 12.082 -64.220 -52.138 -39.138 -13.000 PEAK
2 5640.000 13.733 -64.420 -50.687 -37.687 -13.000 PEAK
3 7520.000 19.570 -65.950 -46.380 -33.380 -13.000 PEAK
4 9400.000 22.889 -66.380 -43.491 -30.491 -13.000 PEAK
5 11280.000 26.073 -66.970 -40.897 -27.897 -13.000 PEAK
6| * 13160.000 30.816 -66.640 -35.824 -22.824 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 13:34

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 3: DCS 1900_Link Mode_ CH:661
0.0 —
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-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 12.874 -63.540 -50.666 -37.666 -13.000 PEAK
2 5640.000 13.575 -64.170 -50.595 -37.595 -13.000 PEAK
3 7520.000 19.656 -65.920 -46.264 -33.264 -13.000 PEAK
4 9400.000 24.351 -67.340 -42.989 -29.989 -13.000 PEAK
5 11280.000 25.447 -66.450 -41.003 -28.003 -13.000 PEAK
6| * 13160.000 32.136 -67.150 -35.014 -22.014 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 15:10

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 3: DCS 1900_Link Mode_ CH:810
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
)
% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 12.146 -63.390 -51.244 -38.244 -13.000 PEAK
2 5729.400 14.018 -63.960 -49.941 -36.941 -13.000 PEAK
3 7639.200 19.977 -66.230 -46.254 -33.254 -13.000 PEAK
4 9549.000 22.998 -67.290 -44.292 -31.292 -13.000 PEAK
5 11458.800 26.467 -66.950 -40.484 -27.484 -13.000 PEAK
6| * 13368.600 31.069 -67.090 -36.021 -23.021 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 15:29

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 3: DCS 1900_Link Mode_ CH:810
00—
-10.0 -]
-20.0 ]
=200
-40 .0 |
=
% -50.0 -]
E -60.0 |
=700 ]
-80.0
-00.0 |
—IDD.D—I ; : ; : n | | | 4
1000.0002000.000 4000.000 &O00.000 S000.000 10000 000 12000 000 14000 000 16000.000 15000.00i
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 12.916 -62.930 -50.014 -37.014 -13.000 PEAK
2 5729.400 13.855 -62.820 -48.965 -35.965 -13.000 PEAK
3 7639.200 19.857 -66.040 -46.183 -33.183 -13.000 PEAK
4 9549.000 24,517 -67.070 -42.554 -29.554 -13.000 PEAK
5 11458.800 26.341 -67.460 -41.119 -28.119 -13.000 PEAK
6| * 13368.600 32.610 -67.500 -34.890 -21.890 -13.000 PEAK

Note:

necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data

All readings above 1GHz are performed with peak and/or average measurements as
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 14:44

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 4: DCS 1900_lIdle Mode_ CH:512
00—
-10.0 -]
-20.0 ]
=200
-40 .0 |
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% -50.0 -]
E -60.0 |
=700 ]
-80.0
-00.0 |
—IDD.D—I ; : ; : n | | | 4
1000.0002000.000 4000.000 &O00.000 S000.000 10000 000 12000 000 14000 000 16000.000 15000.00i
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 11.965 -65.420 -53.455 -40.455 -13.000 PEAK
2 5550.600 13.445 -65.470 -52.025 -39.025 -13.000 PEAK
3 7400.800 19.422 -66.070 -46.648 -33.648 -13.000 PEAK
4 9251.000 22.833 -67.320 -44.487 -31.487 -13.000 PEAK
5 11101.200 25.812 -65.930 -40.118 -27.118 -13.000 PEAK
6| * 12951.400 30.417 -67.320 -36.903 -23.903 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 14:34

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 4: DCS 1900_lIdle Mode_ CH:512
00—
-10.0 -]
-20.0 ]
=200
-40 .0 |
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% -50.0 -]
E -60.0 |
=700 ]
-80.0
-00.0 |
—IDD.D—I ; : ; : n | | | 4
1000.0002000.000 4000.000 &O00.000 S000.000 10000 000 12000 000 14000 000 16000.000 15000.00i
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 12.766 -65.160 -52.394 -39.394 -13.000 PEAK
2 5550.600 13.292 -65.070 -51.778 -38.778 -13.000 PEAK
3 7400.800 19.207 -66.170 -46.963 -33.963 -13.000 PEAK
4 9251.000 24.090 -67.290 -43.200 -30.200 -13.000 PEAK
5 11101.200 24.686 -66.720 -42.035 -29.035 -13.000 PEAK
6| * 12951.400 31.620 -67.650 -36.030 -23.030 -13.000 PEAK

Note:

necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data

All readings above 1GHz are performed with peak and/or average measurements as
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Report No :

16B0260R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 13:58

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 4: DCS 1900_lIdle Mode_ CH:661
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
)
% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 12.082 -64.200 -52.118 -39.118 -13.000 PEAK
2 5640.000 13.733 -64.890 -51.157 -38.157 -13.000 PEAK
3 7520.000 19.570 -65.800 -46.230 -33.230 -13.000 PEAK
4 9400.000 22.889 -67.070 -44.181 -31.181 -13.000 PEAK
5 11280.000 26.073 -66.590 -40.517 -27.517 -13.000 PEAK
6| * 13160.000 30.816 -66.990 -36.174 -23.174 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 14:07

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 4: DCS 1900_lIdle Mode_ CH:661
00—
-10.0 -]
-20.0 ]
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-40 .0 |
=
% -50.0 -]
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—IDD.D—I ; : ; : n | | | 4
1000.0002000.000 4000.000 &O00.000 S000.000 10000 000 12000 000 14000 000 16000.000 15000.00i
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 12.874 -64.380 -51.506 -38.506 -13.000 PEAK
2 5640.000 13.575 -64.500 -50.925 -37.925 -13.000 PEAK
3 7520.000 19.656 -65.850 -46.194 -33.194 -13.000 PEAK
4 9400.000 24.351 -67.560 -43.209 -30.209 -13.000 PEAK
5 11280.000 25.447 -67.390 -41.943 -28.943 -13.000 PEAK
6| * 13160.000 32.136 -66.320 -34.184 -21.184 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 15:12

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 4: DCS 1900_lIdle Mode_ CH:810
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
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% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 12.146 -65.150 -53.004 -40.004 -13.000 PEAK
2 5729.400 14.018 -65.080 -51.061 -38.061 -13.000 PEAK
3 7639.200 19.977 -66.480 -46.504 -33.504 -13.000 PEAK
4 9549.000 22.998 -67.660 -44.662 -31.662 -13.000 PEAK
5 11458.800 26.467 -68.200 -41.734 -28.734 -13.000 PEAK
6| * 13368.600 31.069 -67.540 -36.471 -23.471 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 15:14

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 4: DCS 1900_lIdle Mode_ CH:810
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
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% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 12.916 -64.930 -52.014 -39.014 -13.000 PEAK
2 5729.400 13.855 -64.890 -51.035 -38.035 -13.000 PEAK
3 7639.200 19.857 -66.520 -46.663 -33.663 -13.000 PEAK
4 9549.000 24.517 -67.550 -43.034 -30.034 -13.000 PEAK
5 11458.800 26.341 -67.650 -41.309 -28.309 -13.000 PEAK
6| * 13368.600 32.610 -67.630 -35.020 -22.020 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 19:18

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 5: WCDMA Band 5_Link Mode_CH:4132
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-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 4.061 -63.990 -59.929 -46.929 -13.000 PEAK
2 2479.200 8.843 -64.130 -55.286 -42.286 -13.000 PEAK
3 3305.600 11.148 -64.960 -53.812 -40.812 -13.000 PEAK
4 4132.000 12.483 -65.010 -52.526 -39.526 -13.000 PEAK
5 * 4958.400 15.292 -64.970 -49.678 -36.678 -13.000 PEAK
6 5784.800 14.194 -64.930 -50.736 -37.736 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 19:26

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 5: WCDMA Band 5_Link Mode_CH:4132
0.0 -
-10.0 -
-20.0 |
-20.0 —|
-400-
g
% -50.0 —|
E -60.0 —|
-70.0 —|
-80.0 —|
-90.0 |
-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 4.589 -62.900 -58.311 -45.311 -13.000 PEAK
2 2479.200 9.194 -64.150 -54.956 -41.956 -13.000 PEAK
3 3305.600 11.741 -65.060 -53.319 -40.319 -13.000 PEAK
4 4132.000 13.365 -64.880 -51.515 -38.515 -13.000 PEAK
5 * 4958.400 15.796 -64.340 -48.544 -35.544 -13.000 PEAK
6 5784.800 14.027 -65.100 -51.074 -38.074 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 20:30

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 5: WCDMA Band 5_Link Mode_ CH:4183
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-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 4.023 -64.120 -60.097 -47.097 -13.000 PEAK
2 2509.800 8.808 -64.470 -55.661 -42.661 -13.000 PEAK
3 3346.400 11.226 -64.910 -53.683 -40.683 -13.000 PEAK
4 4183.000 12.546 -65.130 -52.583 -39.583 -13.000 PEAK
5 5019.600 13.029 -65.400 -52.371 -39.371 -13.000 PEAK
6| * 5856.200 14.418 -64.970 -50.552 -37.552 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
under the limit of average detection.

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 20:33

Limit : FCC_PART24_1900_00M_PK

Margin : 6

VERTICAL

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

EUT : Module

Note : Mode 5: WCDMA Band 5_Link Mode_ CH:4183
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Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 4.588 -63.340 -58.751 -45.751 -13.000 PEAK
2 2509.800 9.197 -64.990 -55.792 -42.792 -13.000 PEAK
3 3346.400 11.867 -65.500 -53.632 -40.632 -13.000 PEAK
4 4183.000 13.496 -64.830 -51.333 -38.333 -13.000 PEAK
5 5019.600 12.668 -65.610 -52.942 -39.942 -13.000 PEAK
6| * 5856.200 14.246 -65.240 -50.994 -37.994 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

o g ks~ wDN

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
under the limit of average detection.

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 20:15

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 5: WCDMA Band 5_Link Mode_ CH:4233
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1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 3.986 -64.020 -60.034 -47.034 -13.000 PEAK
2 2539.800 8.885 -65.100 -56.214 -43.214 -13.000 PEAK
3 3386.400 11.305 -64.820 -53.516 -40.516 -13.000 PEAK
4 4233.000 12.603 -65.070 -52.467 -39.467 -13.000 PEAK
5 5079.600 13.061 -65.290 -52.229 -39.229 -13.000 PEAK
6| * 5926.200 14.633 -64.980 -50.346 -37.346 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 20:18

Limit : FCC_PART24_1900_00M_PK

Margin : 6

VERTICAL

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

EUT : Module

Note : Mode 5: WCDMA Band 5_Link Mode_ CH:4233
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10008000 12008 000
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14000 000

16000000 12000.00

Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 4.588 -64.460 -59.872 -46.872 -13.000 PEAK
2 2539.800 9.264 -65.530 -56.266 -43.266 -13.000 PEAK
3 3386.400 11.993 -65.040 -53.047 -40.047 -13.000 PEAK
4 4233.000 13.619 -65.100 -51.481 -38.481 -13.000 PEAK
5 5079.600 12.727 -65.580 -52.854 -39.854 -13.000 PEAK
6| * 5926.200 14.458 -65.070 -50.612 -37.612 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

o g ks~ wDN

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
under the limit of average detection.

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 19:32

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 6: WCDMA Band 5_Idle Mode_ CH:4132
0.0 -
-10.0 -
-20.0 |
-20.0 —|
-400-
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% -50.0 —|
E -60.0 —|
-70.0 —|
-80.0 —|
-90.0 |
-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 4.061 -64.120 -60.059 -47.059 -13.000 PEAK
2 1652.800 4.061 -64.110 -60.049 -47.049 -13.000 PEAK
3 2479.200 8.843 -65.230 -56.386 -43.386 -13.000 PEAK
4 3305.600 11.148 -65.570 -54.422 -41.422 -13.000 PEAK
5 4132.000 12.483 -65.460 -52.976 -39.976 -13.000 PEAK
6| * 4958.400 15.292 -65.490 -50.198 -37.198 -13.000 PEAK
7 5784.800 14.194 -65.480 -51.286 -38.286 -13.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

o g s~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 19:30

Limit : FCC_PART24_1900_00M_PK

Margin : 6

VERTICAL

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

EUT : Module

Note : Mode 6: WCDMA Band 5_Idle Mode_ CH:4132
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10008000 12008 000
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14000 000

16000000 12000.00

Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1652.800 4.589 -63.880 -59.291 -46.291 -13.000 PEAK
2 2479.200 9.194 -64.460 -55.266 -42.266 -13.000 PEAK
3 3305.600 11.741 -66.160 -54.419 -41.419 -13.000 PEAK
4 4132.000 13.365 -64.960 -51.595 -38.595 -13.000 PEAK
5/ * 4958.400 15.796 -64.050 -48.254 -35.254 -13.000 PEAK
6 5784.800 14.027 -65.870 -51.844 -38.844 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

o g ks~ wDN

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
under the limit of average detection.

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 20:36

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 6: WCDMA Band 5_Idle Mode_ CH:4183
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-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 4.023 -64.560 -60.537 -47.537 -13.000 PEAK
2 2509.800 8.808 -65.380 -56.571 -43.571 -13.000 PEAK
3 3346.400 11.226 -65.080 -53.853 -40.853 -13.000 PEAK
4 4183.000 12.546 -65.920 -53.373 -40.373 -13.000 PEAK
5 5019.600 13.029 -65.330 -52.301 -39.301 -13.000 PEAK
6| * 5856.200 14.418 -65.600 -51.182 -38.182 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
under the limit of average detection.

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 20:35

Limit : FCC_PART24_1900_00M_PK

Margin : 6

VERTICAL

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

EUT : Module

Note : Mode 6: WCDMA Band 5_Idle Mode_ CH:4183
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14000 000

16000000 12000.00

Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 4.588 -64.530 -59.941 -46.941 -13.000 PEAK
2 2509.800 9.197 -64.140 -54.942 -41.942 -13.000 PEAK
3 3346.400 11.867 -65.580 -53.712 -40.712 -13.000 PEAK
4 4183.000 13.496 -65.190 -51.693 -38.693 -13.000 PEAK
5 5019.600 12.668 -65.610 -52.942 -39.942 -13.000 PEAK
6| * 5856.200 14.246 -65.070 -50.824 -37.824 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

o g ks~ wDN

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
under the limit of average detection.

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 20:22

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 6: WCDMA Band 5_Idle Mode_ CH:4233
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-20.0 —|
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-80.0 —|
-90.0 |
-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 3.986 -64.280 -60.294 -47.294 -13.000 PEAK
2 2539.800 8.885 -63.560 -54.674 -41.674 -13.000 PEAK
3 3386.400 11.305 -65.150 -53.846 -40.846 -13.000 PEAK
4 4233.000 12.603 -66.250 -53.647 -40.647 -13.000 PEAK
5 5079.600 13.061 -65.680 -52.619 -39.619 -13.000 PEAK
6| * 5926.200 14.633 -65.090 -50.456 -37.456 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
under the limit of average detection.

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 20:20

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 6: WCDMA Band 5_Idle Mode_ CH:4233
0.0 -
-10.0 -
-20.0 |
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-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1693.200 4.588 -65.570 -60.982 -47.982 -13.000 PEAK
2 2539.800 9.264 -65.430 -56.166 -43.166 -13.000 PEAK
3 3386.400 11.993 -65.290 -53.297 -40.297 -13.000 PEAK
4 4233.000 13.619 -65.510 -51.891 -38.891 -13.000 PEAK
5 5079.600 12.727 -65.460 -52.734 -39.734 -13.000 PEAK
6| * 5926.200 14.458 -64.980 -50.522 -37.522 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

o g ks~ wDN

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
under the limit of average detection.

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/28 - 18:13

Limit : FCC_PART22_850_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 7: WCDMA Band 2_Link Mode_ CH:9262
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-90.0 |
-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 11.974 -66.700 -54.726 -41.726 -13.000 PEAK
2 5557.200 13.467 -69.130 -55.663 -42.663 -13.000 PEAK
3 7409.600 19.429 -70.170 -50.742 -37.742 -13.000 PEAK
4 9262.000 22.839 -70.490 -47.652 -34.652 -13.000 PEAK
5 11114.400 25.829 -72.160 -46.331 -33.331 -13.000 PEAK
6| * 12966.800 30.488 -72.930 -42.442 -29.442 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 17:44

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 7: WCDMA Band 2_Link Mode_ CH:9262
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-20.0 |
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-90.0 |
-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 12.775 -68.200 -55.425 -42.425 -13.000 PEAK
2 5557.200 13.313 -69.080 -55.767 -42.767 -13.000 PEAK
3 7409.600 19.243 -70.780 -51.537 -38.537 -13.000 PEAK
4 9262.000 24.110 -70.510 -46.400 -33.400 -13.000 PEAK
5 11114.400 24,740 -72.060 -47.321 -34.321 -13.000 PEAK
6| * 12966.800 31.674 -72.160 -40.486 -27.486 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 18:14

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 7: WCDMA Band 2_Link Mode_ CH:9400
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-90.0 |
-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 12.082 -67.150 -55.068 -42.068 -13.000 PEAK
2 5640.000 13.733 -68.790 -55.057 -42.057 -13.000 PEAK
3 7520.000 19.570 -69.910 -50.340 -37.340 -13.000 PEAK
4 9400.000 22.889 -71.440 -48.551 -35.551 -13.000 PEAK
5 11280.000 26.073 -71.540 -45.467 -32.467 -13.000 PEAK
6| * 13160.000 30.816 -71.390 -40.574 -27.574 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data

Page: 144 of 220




Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 18:21

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 7: WCDMA Band 2_Link Mode_ CH:9400
0.0 -
-10.0 -
-20.0 |
-20.0 —|
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E -60.0 —|
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-80.0 —|
-90.0 |
-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 12.874 -68.410 -55.536 -42.536 -13.000 PEAK
2 5640.000 13.575 -68.760 -55.185 -42.185 -13.000 PEAK
3 7520.000 19.656 -70.520 -50.864 -37.864 -13.000 PEAK
4 9400.000 24.351 -71.420 -47.069 -34.069 -13.000 PEAK
5 11280.000 25.447 -70.930 -45.483 -32.483 -13.000 PEAK
6| * 13160.000 32.136 -71.390 -39.254 -26.254 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 18:41

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 7: WCDMA Band 2_Link Mode_ CH:9538
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-90.0 |
-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 12.141 -67.820 -55.679 -42.679 -13.000 PEAK
2 5722.800 13.997 -68.890 -54.893 -41.893 -13.000 PEAK
3 7630.400 19.946 -70.370 -50.424 -37.424 -13.000 PEAK
4 9538.000 22.975 -71.380 -48.404 -35.404 -13.000 PEAK
5 11445.600 26.436 -71.710 -45.274 -32.274 -13.000 PEAK
6| * 13353.200 31.047 -71.310 -40.263 -27.263 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 18:48

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 7: WCDMA Band 2_Link Mode_ CH:9538
0.0 -
-10.0 -
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-20.0 —|
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-100.0 - T T T T [} [} 1 1
1000.000 2000 000 4000000 a000.000 a000.000 10000.000 12000.000 14000000 1a000.000 1800000
Frequency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 12.913 -67.160 -54.247 -41.247 -13.000 PEAK
2 5722.800 13.834 -68.080 -54.246 -41.246 -13.000 PEAK
3 7630.400 19.842 -69.730 -49.888 -36.888 -13.000 PEAK
4 9538.000 24.512 -71.570 -47.057 -34.057 -13.000 PEAK
5 11445.600 26.273 -72.140 -45.866 -32.866 -13.000 PEAK
6| * 13353.200 32.571 -72.470 -39.898 -26.898 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 17:59

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 8: WCDMA Band 2_Ildle Mode_ CH:9262
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-40.0 |
)
% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 11.974 -68.940 -56.966 -43.966 -13.000 PEAK
2 5557.200 13.467 -69.770 -56.303 -43.303 -13.000 PEAK
3 7409.600 19.429 -70.200 -50.772 -37.772 -13.000 PEAK
4 9262.000 22.839 -71.160 -48.322 -35.322 -13.000 PEAK
5 11114.400 25.829 -71.910 -46.081 -33.081 -13.000 PEAK
6| * 12966.800 30.488 -72.470 -41.982 -28.982 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 17:48

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 8: WCDMA Band 2_Ildle Mode_ CH:9262
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
)
% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3704.800 12.775 -68.050 -55.275 -42.275 -13.000 PEAK
2 5557.200 13.313 -69.720 -56.407 -43.407 -13.000 PEAK
3 7409.600 19.243 -70.760 -51.517 -38.517 -13.000 PEAK
4 9262.000 24.110 -70.730 -46.620 -33.620 -13.000 PEAK
5 11114.400 24,740 -71.320 -46.581 -33.581 -13.000 PEAK
6| * 12966.800 31.674 -73.420 -41.746 -28.746 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 18:29

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 8: WCDMA Band 2_Idle Mode_ CH:9400
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
)
% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 12.082 -68.870 -56.788 -43.788 -13.000 PEAK
2 5640.000 13.733 -69.410 -55.677 -42.677 -13.000 PEAK
3 7520.000 19.570 -71.010 -51.440 -38.440 -13.000 PEAK
4 9400.000 22.889 -72.070 -49.181 -36.181 -13.000 PEAK
5 11280.000 26.073 -71.370 -45.297 -32.297 -13.000 PEAK
6| * 13160.000 30.816 -72.230 -41.414 -28.414 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 18:26

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 8: WCDMA Band 2_Idle Mode_ CH:9400
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
)
% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 12.874 -67.670 -54.796 -41.796 -13.000 PEAK
2 5640.000 13.575 -68.580 -55.005 -42.005 -13.000 PEAK
3 7520.000 19.656 -70.790 -51.134 -38.134 -13.000 PEAK
4 9400.000 24.351 -71.570 -47.219 -34.219 -13.000 PEAK
5 11280.000 25.447 -72.030 -46.583 -33.583 -13.000 PEAK
6| * 13160.000 32.136 -71.680 -39.544 -26.544 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 18:56

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 8: WCDMA Band 2_Idle Mode_ CH:9538
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
)
% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 12.141 -68.000 -55.859 -42.859 -13.000 PEAK
2 5722.800 13.997 -69.000 -55.003 -42.003 -13.000 PEAK
3 7630.400 19.946 -70.380 -50.434 -37.434 -13.000 PEAK
4 9538.000 22.975 -69.900 -46.924 -33.924 -13.000 PEAK
5 11445.600 26.436 -68.930 -42.494 -29.494 -13.000 PEAK
6| * 13353.200 31.047 -68.770 -37.723 -24.723 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g ks~ wDN

under the limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.
The average measurement was not performed when the peak measured data
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Report No :

16B0260R-HPUSP21V01

Site : CB4-H

Time : 2016/11/30 - 18:51

Limit : FCC_PART24_1900_00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B432_1-18GHz_3M_1116 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 8: WCDMA Band 2_Idle Mode_ CH:9538
0.0 —
-10.0 -
-20.0
=300 |
-40.0 |
)
% -50.0 -
E -60.10
=700
-80.0 |
-90.0
-1o0.0 -t ; : ; : n | | | 4
1000.0002000.000 4000.000 &000.000 a000.000 10000.000 12000.000 14000000 186000000 18000.00
Frequency (MMHz)
Frequency | Correct Factor | Reading Level | Measure Level | Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3815.200 12.913 -67.410 -54.497|  -41.497|  -13.000 PEAK
2 5722.800 13.834 -68.800 -54.966|  -41.966|  -13.000 PEAK
3 7630.400 19.842 -70.150 -50.308|  -37.308|  -13.000 PEAK
4 9538.000 24.512 -71.090 -46.577|  -33.577|  -13.000 PEAK
5 11445.600 26.273 -71.840 -45.566|  -32.566|  -13.000 PEAK
6| * 13353.200 32571 -70.760 -38.188|  -25.188|  -13.000 PEAK
Note:
1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.
2. Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
3. Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
4. “*” means this data is the worst emission level.
5. Measurement Level = Reading Level + Correct Factor.
6. The average measurement was not performed when the peak measured data under the
limit of average detection.
7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 19:17

Limit : FCC_PART22 850 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 9: GSM_EGPRS 850 Link Mode 824.2
0.0
-10.0
-20.0 -
-30.0 -]
-40.0 -
=
% -50.0
i -G60.0 -
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : : i i i i : n J
1000.000 2000000 4000.000 G000.000 2000.000 10000000 12000.000 14000.000 16000.000 12000.00
Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1] * 1648.400 -2.406 -50.630 -563.037 -40.037 -13.000 PEAK
2 2472.600 -0.225 -57.260 -57.486 -44.486 -13.000 PEAK
3 3296.600 1.942 -64.260 -62.319 -49.319 -13.000 PEAK
4 4121.000 3.088 -68.150 -65.062 -52.062 -13.000 PEAK
5 4945.200 5.514 -68.200 -62.685 -49.685 -13.000 PEAK
6 5769.400 7.301 -68.190 -60.890 -47.890 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 19:22

Limit : FCC_PART22 850 00M_PK

Margin : 6

VERTICAL

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

EUT : Module

Note : Mode 9: GSM_EGPRS 850 Link Mode 824.2

0.0

-10.0 |

-20.0 |

-30.0 -

-40.0 |

-50.0 |

Level(dBm)

-60.0 |

=700 |

-B0.0 |

-00.0 |

-100.0 -

1000 0002000000 4000 000 6000000

2000000

10000 000 12000000 14000 000

e 00 00 16000000 15000.00
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 -2.894 -53.300 -56.194 -43.194 -13.000 PEAK
2| * 2472.600 -0.252 -55.850 -56.102 -43.102 -13.000 PEAK
3 3296.800 1.763 -63.520 -61.758 -48.758 -13.000 PEAK
4 4121.000 2.779 -68.000 -65.222 -52.222 -13.000 PEAK
5 4945.200 5.306 -67.740 -62.434 -49.434 -13.000 PEAK
6 5769.400 6.993 -68.480 -61.487|  -48.487|  -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 19:28

Limit : FCC_PART22_8

50 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 9: GSM_EGPRS 850 Link Mode 836.6
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1] * 1673.200 -2.587 -50.050 -52.637 -39.637 -13.000 PEAK
2 2509.800 -0.270 -58.170 -58.440 -45.440 -13.000 PEAK
3 3346.400 2.000 -65.000 -63.000 -50.000 -13.000 PEAK
4 4183.000 3.290 -67.900 -64.610 -51.610 -13.000 PEAK
5 5019.600 5.746 -69.060 -63.314 -50.314 -13.000 PEAK
6 5856.200 7.429 -68.230 -60.801 -47.801 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 19:34

Limit : FCC_PART22 850 00M_PK

Margin : 6

VERTICAL

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

EUT : Module

Note : Mode 9: GSM_EGPRS 850 Link Mode 836.6

0.0

-10.0 |

-20.0 |
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-40.0 |

-50.0 |

Level(dBm)

-60.0 |
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1000 0002000000 4000 000 6000000

2000000

e n:}??}E’I{EIIH.Iz)UU 12000000 14000.000 16000000 15000.00
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1] * 1673.200 -3.050 -53.070 -56.120 -43.120 -13.000 PEAK
2 2509.800 -0.311 -58.520 -58.831 -45.831 -13.000 PEAK
3 3346.400 1.797 -64.260 -62.463 -49.463 -13.000 PEAK
4 4183.000 2.966 -67.600 -64.634 -51.634 -13.000 PEAK
5 5019.600 5.503 -68.800 -63.297|  -50.297|  -13.000 PEAK
6 5856.200 7.147 -68.260 -61.113|  -48.113|  -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 19:41

Limit : FCC_PART22 850 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 9: GSM_EGPRS 850 Link Mode 848.8
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1] * 1697.600 -2.764 -53.390 -56.154 -43.154 -13.000 PEAK
2 2546.400 -0.096 -57.510 -57.606 -44.606 -13.000 PEAK
3 3395.200 2.058 -65.160 -63.103 -50.103 -13.000 PEAK
4 4244.000 3.488 -67.520 -64.032 -51.032 -13.000 PEAK
5 5092.800 5.687 -68.460 -62.773 -49.773 -13.000 PEAK
6 5941.600 7.555 -68.110 -60.555 -47.555 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.

Page: 158 of 220




Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 19:46

Limit : FCC_PART22 850 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 9: GSM_EGPRS 850 Link Mode 848.8
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
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% -50.0 -]
E -60.0 |
=70.0 -]
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-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 -3.203 -54.910 -58.113 -45.113 -13.000 PEAK
2| * 2546.400 -0.163 -57.230 -57.394 -44.394 -13.000 PEAK
3 3395.200 1.831 -65.690 -63.860 -50.860 -13.000 PEAK
4 4244.000 3.151 -66.690 -63.539 -50.539 -13.000 PEAK
5 5092.800 5.430 -68.590 -63.159 -50.159 -13.000 PEAK
6 5941.600 7.298 -68.500 -61.202 -48.202 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:31

Limit : FCC_PART22_8

50 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 10: GSM_EGPRS 850 Idle Mode 824.2
0.0
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1000.000 2000000 4000.000 G000.000 2000.000 10000000 12000.000 14000.000 16000.000 12000.00
Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 -2.406 -67.230 -69.637 -56.637 -13.000 PEAK
2 2472.600 -0.225 -66.690 -66.916 -53.916 -13.000 PEAK
3 3296.800 1.942 -67.560 -65.619 -52.619 -13.000 PEAK
4 4121.000 3.088 -68.010 -64.922 -51.922 -13.000 PEAK
5 4945.200 5.514 -68.770 -63.255 -50.255 -13.000 PEAK
6| * 5769.400 7.301 -68.810 -61.510 -48.510 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:32

Limit : FCC_PART22 850 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 10: GSM_EGPRS 850 Idle Mode 824.2
0.0
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=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1648.400 -2.894 -67.300 -70.194 -57.194 -13.000 PEAK
2 2472.600 -0.252 -67.260 -67.512 -54.512 -13.000 PEAK
3 3296.800 1.763 -67.360 -65.598 -52.598 -13.000 PEAK
4 4121.000 2.779 -68.730 -65.952 -52.952 -13.000 PEAK
5 4945.200 5.306 -68.710 -63.404 -50.404 -13.000 PEAK
6| * 5769.400 6.993 -68.310 -61.317 -48.317 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:35

Limit : FCC_PART22_8

50 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 10: GSM_EGPRS 850 Idle Mode 836.6
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -2.587 -67.020 -69.607 -56.607 -13.000 PEAK
2 2509.800 -0.270 -67.230 -67.500 -54.500 -13.000 PEAK
3 3346.400 2.000 -67.250 -65.250 -52.250 -13.000 PEAK
4 4183.000 3.290 -68.110 -64.820 -51.820 -13.000 PEAK
5 5019.600 5.746 -68.820 -63.074 -50.074 -13.000 PEAK
6] * 5856.200 7.429 -68.920 -61.491 -48.491 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:35

Limit : FCC_PART22_8

50 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 10: GSM_EGPRS 850 Idle Mode 836.6
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1673.200 -3.050 -67.440 -70.490 -57.490 -13.000 PEAK
2 2509.800 -0.311 -67.060 -67.371 -54.371 -13.000 PEAK
3 3346.400 1.797 -67.680 -65.883 -52.883 -13.000 PEAK
4 4183.000 2.966 -67.920 -64.954 -51.954 -13.000 PEAK
5 5019.600 5.503 -68.520 -63.017 -50.017 -13.000 PEAK
6| * 5856.200 7.147 -68.980 -61.833 -48.833 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:37

Limit : FCC_PART22_8

50 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 10: GSM_EGPRS 850 Idle Mode 848.8
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 -2.764 -67.220 -69.984 -56.984 -13.000 PEAK
2 2546.400 -0.096 -67.370 -67.466 -54.466 -13.000 PEAK
3 3395.200 2.058 -67.780 -65.723 -52.723 -13.000 PEAK
4 4244.000 3.488 -68.060 -64.572 -51.572 -13.000 PEAK
5 5092.800 5.687 -69.250 -63.563 -50.563 -13.000 PEAK
6| * 5941.600 7.555 -69.240 -61.685 -48.685 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260

R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:39

Limit : FCC_PART22_8

50 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 10: GSM_EGPRS 850 Idle Mode 848.8
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 1697.600 -3.203 -67.240 -70.443 -57.443 -13.000 PEAK
2 2546.400 -0.163 -67.380 -67.544 -54.544 -13.000 PEAK
3 3395.200 1.831 -67.420 -65.590 -52.590 -13.000 PEAK
4 4244.000 3.151 -67.750 -64.599 -51.599 -13.000 PEAK
5 5092.800 5.430 -69.000 -63.569 -50.569 -13.000 PEAK
6] * 5941.600 7.298 -68.820 -61.522 -48.522 -13.000 PEAK
Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:01

Limit : FCC_PART24 1

900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 11: DCS EGPRS 1900 Link Mode 1850.2
0.0
-10.0
-20.0 -
-30.0 -]
-40.0 -
=
% -50.0
i -G60.0 -
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : : i i i i : n J
1000.000 2000000 4000.000 G000.000 2000.000 10000000 12000.000 14000.000 16000.000 12000.00
Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 2.376 -65.140 -62.764 -49.764 -13.000 PEAK
2 5550.600 7.099 -68.250 -61.151 -48.151 -13.000 PEAK
3 7400.800 13.612 -70.730 -57.118 -44.118 -13.000 PEAK
4 9251.000 19.828 -70.700 -50.871 -37.871 -13.000 PEAK
5 * 11101.200 25.099 -72.950 -47.851 -34.851 -13.000 PEAK
6 12951.400 24.055 -73.920 -49.866 -36.866 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:01

Limit : FCC_PART24 1

900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 11: DCS EGPRS 1900 Link Mode 1850.2
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 - ! ! ! ! ! ! ! ! ]
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 2.195 -61.360 -59.165 -46.165 -13.000 PEAK
2 5550.600 6.808 -68.000 -61.192 -48.192 -13.000 PEAK
3 7400.800 13.653 -70.490 -56.837 -43.837 -13.000 PEAK
4 9251.000 19.847 -70.560 -50.712 -37.712 -13.000 PEAK
5 * 11101.200 25.433 -72.280 -46.847 -33.847 -13.000 PEAK
6 12951.400 23.261 -74.030 -50.769 -37.769 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:07

Limit : FCC_PART24 1900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 11: DCS EGPRS 1900 Link Mode 1880
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 2.433 -64.040 -61.606 -48.606 -13.000 PEAK
2 5640.000 7.176 -68.310 -61.134 -48.134 -13.000 PEAK
3 7520.000 13.632 -71.550 -57.918 -44.918 -13.000 PEAK
4 9400.000 19.859 -72.000 -52.141 -39.141 -13.000 PEAK
5 * 11280.000 25.344 -73.120 -47.776 -34.776 -13.000 PEAK
6 13160.000 24.971 -72.860 -47.889 -34.889 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:14

Limit : FCC_PART24 1900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 11: DCS EGPRS 1900 Link Mode 1880
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 2.270 -62.740 -60.470 -47.470 -13.000 PEAK
2 5640.000 6.874 -66.270 -59.395 -46.395 -13.000 PEAK
3 7520.000 13.532 -70.780 -57.248 -44.248 -13.000 PEAK
4 9400.000 19.761 -70.960 -51.200 -38.200 -13.000 PEAK
5 * 11280.000 25.641 -72.670 -47.029 -34.029 -13.000 PEAK
6 13160.000 24.511 -71.710 -47.199 -34.199 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:20

Limit : FCC_PART24 1900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 11: DCS EGPRS 1900 Link Mode 1909.8
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 - ! ! ! ! ! ! ! ! ]
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 2.498 -62.590 -60.092 -47.092 -13.000 PEAK
2 5729.400 7.254 -67.860 -60.606 -47.606 -13.000 PEAK
3 7639.200 13.798 -71.000 -57.202 -44.202 -13.000 PEAK
4 9549.000 19.941 -72.420 -52.478 -39.478 -13.000 PEAK
5 11458.800 25.333 -73.710 -48.377 -35.377 -13.000 PEAK
6| * 13368.600 26.594 -73.650 -47.056 -34.056 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:26

Limit : FCC_PART24 1900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 11: DCS EGPRS 1900 Link Mode 1909.8
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 2.306 -62.420 -60.115 -47.115 -13.000 PEAK
2 5729.400 6.943 -66.500 -59.557 -46.557 -13.000 PEAK
3 7639.200 13.721 -71.180 -57.459 -44.459 -13.000 PEAK
4 9549.000 19.800 -71.680 -51.880 -38.880 -13.000 PEAK
5 11458.800 25.608 -73.600 -47.992 -34.992 -13.000 PEAK
6| * 13368.600 26.253 -73.520 -47.266 -34.266 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.

o g s~ w N

limit of average detection.

“*” means this data is the worst emission level.
Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:41

Limit : FCC_PART24 1

900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 12: DCS_EGPRS 1900 Idle Mode 1850.2
0.0
-10.0
-20.0 -
-30.0 -]
-40.0 -
=
% -50.0
i -G60.0 -
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : : i i i i : n J
1000.000 2000000 4000.000 G000.000 2000.000 10000000 12000.000 14000.000 16000.000 12000.00
Fregquency (MHz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 2.376 -68.160 -65.784 -52.784 -13.000 PEAK
2 5550.600 7.099 -68.740 -61.641 -48.641 -13.000 PEAK
3 7400.800 13.612 -70.590 -56.978 -43.978 -13.000 PEAK
4 9251.000 19.828 -71.620 -51.791 -38.791 -13.000 PEAK
5 * 11101.200 25.099 -73.880 -48.781 -35.781 -13.000 PEAK
6 12951.400 24.055 -74.130 -50.076 -37.076 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:42

Limit : FCC_PART24 1

900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 12: DCS_EGPRS 1900 Idle Mode 1850.2
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
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% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3700.400 2.195 -67.190 -64.995 -51.995 -13.000 PEAK
2 5550.600 6.808 -69.210 -62.402 -49.402 -13.000 PEAK
3 7400.800 13.653 -71.290 -57.637 -44.637 -13.000 PEAK
4 9251.000 19.847 -71.930 -52.082 -39.082 -13.000 PEAK
5 * 11101.200 25.433 -73.080 -47.647 -34.647 -13.000 PEAK
6 12951.400 23.261 -74.130 -50.869 -37.869 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as
necessary.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.
Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Report No : 16B0260R-HPUSP21V01

Site : CB4-H

Time : 2017/01/17 - 20:43

Limit : FCC_PART24 1900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 12: DCS_EGPRS 1900 Idle Mode 1880
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-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 2.433 -67.850 -65.416 -52.416 -13.000 PEAK
2 5640.000 7.176 -68.530 -61.354 -48.354 -13.000 PEAK
3 7520.000 13.632 -71.810 -58.178 -45.178 -13.000 PEAK
4 9400.000 19.859 -73.240 -53.381 -40.381 -13.000 PEAK
5 * 11280.000 25.344 -73.090 -47.746 -34.746 -13.000 PEAK
6 13160.000 24.971 -73.140 -48.169 -35.169 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Site : CB4-H

Time : 2017/01/17 - 20:44

Limit : FCC_PART24 1900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 12: DCS_EGPRS 1900 Idle Mode 1880
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3760.000 2.270 -68.330 -66.060 -53.060 -13.000 PEAK
2 5640.000 6.874 -69.410 -62.535 -49.535 -13.000 PEAK
3 7520.000 13.532 -70.870 -57.338 -44.338 -13.000 PEAK
4 9400.000 19.761 -72.590 -52.830 -39.830 -13.000 PEAK
5 * 11280.000 25.641 -73.440 -47.799 -34.799 -13.000 PEAK
6 13160.000 24.511 -73.180 -48.669 -35.669 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Site : CB4-H

Time : 2017/01/17 - 20:46

Limit : FCC_PART24 1900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

HORIZONTAL
EUT : Module Note : Mode 12: DCS_EGPRS 1900 Idle Mode 1909.8
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 2.498 -67.500 -65.002 -52.002 -13.000 PEAK
2 5729.400 7.254 -68.720 -61.466 -48.466 -13.000 PEAK
3 7639.200 13.798 -71.680 -57.882 -44.882 -13.000 PEAK
4 9549.000 19.941 -73.430 -53.488 -40.488 -13.000 PEAK
5 11458.800 25.333 -74.450 -49.117 -36.117 -13.000 PEAK
6| * 13368.600 26.594 -74.590 -47.996 -34.996 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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Site : CB4-H

Time : 2017/01/17 - 20:47

Limit : FCC_PART24 1900 00M_PK

Margin : 6

Probe : CB4-H_CE_Sub_B433_1-18GHz_3M_1216-2 -

Power : DC 3.7V

VERTICAL
EUT : Module Note : Mode 12: DCS_EGPRS 1900 Idle Mode 1909.8
0.0
-10.0 -]
-20.0 -]
-30.0 -
-40.0 -]
=
% -50.0 -]
E -60.0 |
=70.0 -]
-80.0 -]
-90.0 -]
-100.0 -k : i : : n i n i )
1000.0002Z000.000 4000.000 ao0o0.000 2000.000 10000.000 12000.000 14000.000 1000000 123000 .00
Frequencw 4Hz)
Frequency | Correct Factor | Reading Level | Measure Level Margin Limit Detector Type
(MHz) (dB) (dBm) (dBm) (dB) (dBm)
1 3819.600 2.306 -67.530 -65.225 -52.225 -13.000 PEAK
2 5729.400 6.943 -68.910 -61.967 -48.967 -13.000 PEAK
3 7639.200 13.721 -71.270 -57.549 -44.549 -13.000 PEAK
4 9549.000 19.800 -73.730 -53.930 -40.930 -13.000 PEAK
5 11458.800 25.608 -74.240 -48.632 -35.632 -13.000 PEAK
6| * 13368.600 26.253 -74.370 -48.116 -35.116 -13.000 PEAK

Note:

1. All readings above 1GHz are performed with peak and/or average measurements as

necessary.
Peak measurements: RBW = 1MHz, VBW = 1MHz, Sweep: Auto.

Average measurements: RBW = 1MHz, VBW = 10 Hz, Sweep: Auto.
“*” means this data is the worst emission level.

o g s~ w N

limit of average detection.

Measurement Level = Reading Level + Correct Factor.

The average measurement was not performed when the peak measured data under the

7. The Emission above 18GHz were not included is because their levels are too low.
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7. Frequency Stability Under Temperature & Voltage Variations
7.1. Test Equipment

The following test equipments are used during the RF power output tests:

Frequency Stability Under Temperature & Voltage Variations/SR10-H

Instrument Manufacturer |Model No. Serial No |Next Cal. Date
Signal &  Spectrum|R&S FSV40 101049  [2017/01/05
Analyzer

Multisystem UE Tester |Japan radio NJZ-2000 ET00477 [2017/09/19
Directional coupler Agilent 778D-012 50550 2017/01/06
Temperature & Humidity|WIT TH-1S-B 1082101 [2017/01/18
Chamber

Note: All equipments upon which need to be calibrated are with calibration period of 1 year.

7.2. Test Setup

7.3. Limit

The frequency stability shall be sufficient to ensure that the fundamental emission stays
within the authorized frequency block.
Limit <+ 2.5 ppm
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7.4.

7.5.

Test Procedure

Frequency Stability Under Temperature Variations:

The equipment under test was connected to an external AC or DC power supply and input
rated voltage. RF output was connected to a frequency counter or spectrum analyzer via feed
through attenuators. The EUT was placed inside the temperature chamber. Set the spectrum
analyzer RBW low enough to obtain the desired frequency resolution and measure EUT 20°C
operating frequency as reference frequency. Turn EUT off and set the chamber temperature
to -30°C. After the temperature stabilized for approximately 30 minutes recorded the
frequency. Repeat step measure with 10°C increased per stage until the highest temperature
of +50°C reached.

Frequency Stability Under Voltage Variations:

Set chamber temperature to 20°C. Use a variable AC power supply / DC power source to
power the EUT and set the voltage to rated voltage. Set the spectrum analyzer RBW low
enough to obtain the desired frequency resolution and recorded the frequency.

Reduce the input voltage to specify extreme voltage variation (x15%) and endpoint, record
the maximum frequency change.

Uncertainty

The measurement uncertainty is defined as + 10 Hz.
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7.6. Test Result

Product Module

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 1: GSM 850_Link Mode

Date of Test 2016/12/06 Test Site SR10-H
824.2 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 14 -0.0174
3.7 14 -0.0166
3.4 15 -0.0186

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -8 0.0097
-20 -8 0.0092
-10 8 -0.0093

0 -6 0.0075
+10 6 -0.0070
+20 10 -0.0126
+30 14 -0.0166
+40 19 -0.0227
+50 13 -0.0155
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Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 1: GSM 850_Link Mode
Date of Test 2016/12/06 Test Site SR10-H
836.6 MHz
FREQUENCY  STABILITY
Voltage (VDC) Frequency Error Frequency Error(ppm)
4.2 18 -0.0209
3.7 17 -0.0197
3.4 18 -0.0216

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -8 0.0098
-20 -0.0062
-10 -0.0104

0 -8 0.0094
+10 10 -0.0121
+20 8 -0.0092
+30 17 -0.0197
+40 17 -0.0200
+50 18 -0.0215
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Product Module

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 1: GSM 850_Link Mode

Date of Test 2016/12/06 Test Site SR10-H

848.8 MHz

FREQUENCY  STABILITY
Voltage (VDC) Frequency Error Frequency Error(ppm)
4.2 13 -0.0158
3.7 14 -0.0159
3.4 12 -0.0144

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 7 -0.0085
-20 10 -0.0118
-10 11 -0.0125

0 7 -0.0077
+10 12 -0.0141
+20 14 -0.0165
+30 14 -0.0159
+40 14 -0.0160
+50 17 -0.0201
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Product Module

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 3: DCS 1900_Link Mode

Date of Test 2016/12/06 Test Site SR10-H

1850.2 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 26 -0.0140
3.7 30 -0.0162
3.4 23 -0.0127

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 25 -0.0137
-20 -6 0.0034
-10 28 -0.0153

0 14 -0.0074
+10 28 -0.0152
+20 37 -0.0201
+30 30 -0.0162
+40 35 -0.0188
+50 29 -0.0154
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Product Module

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 3: DCS 1900_Link Mode

Date of Test 2016/12/06 Test Site SR10-H

1880.0 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 35 -0.0187
3.7 35 -0.0184
3.4 33 -0.0178

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 9 -0.0045
-20 24 -0.0128
-10 21 -0.0110

0 28 -0.0147
+10 20 -0.0107
+20 25 -0.0132
+30 35 -0.0184
+40 38 -0.0199
+50 33 -0.0174
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Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 3: DCS 1900_Link Mode
Date of Test 2016/12/06 Test Site SR10-H

1909.8 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 43 -0.0226
3.7 42 -0.0221
3.4 41 -0.0215

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 14 -0.0071
-20 24 -0.0126
-10 21 -0.0111

0 22 -0.0114
+10 27 -0.0141
+20 21 -0.0107
+30 42 -0.0221
+40 31 -0.0161
+50 41 -0.0212
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Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 5: WCDMA Band 5_Link Mode
Date of Test 2016/12/06 Test Site SR10-H

826.4 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 -3 0.0038
3.7 -2 0.0027
3.4 -5 0.0062

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -5 0.0064
-20 -5 0.0061
-10 -4 0.0047

0 -4 0.0050
+10 -8 0.0091
+20 -4 0.0051
+30 -2 0.0027
+40 -0.0034
+50 -0.0070
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Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 5: WCDMA Band 5_Link Mode
Date of Test 2016/12/06 Test Site SR10-H

836.6 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 -4 0.0053
3.7 -3 0.0041
3.4 -4 0.0045

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -4 0.0049
-20 -4 0.0048
-10 -3 0.0041

0 -4 0.0048
+10 -5 0.0065
+20 -4 0.0043
+30 -3 0.0041
+40 -3 0.0037
+50 -6 0.0069
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Product Module

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 5: WCDMA Band 5_Link Mode

Date of Test 2016/12/06 Test Site SR10-H
846.6MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 -4 0.0051
3.7 -4 0.0051
3.4 -6 0.0073

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 5 -0.0060
-20 -4 0.0048
-10 -0.0033

0 -0.0058
+10 -0.0025
+20 -5 0.0064
+30 -4 0.0051
+40 -4 0.0047
+50 -5 0.0059
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Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 7: WCDMA Band 2_Link Mode
Date of Test 2016/12/06 Test Site SR10-H

1852.4 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 -5 0.0028
3.7 -5 0.0025
3.4 -4 0.0024

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -8 0.0042
-20 -8 0.0044
-10 -8 0.0041

0 -8 0.0045
+10 -9 0.0049
+20 -7 0.0038
+30 -5 0.0025
+40 -3 0.0018
+50 4 -0.0022
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Product Module

Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 7: WCDMA Band 2_Link Mode

Date of Test 2016/12/06 Test Site SR10-H

1880.0 MHz

FREQUENCY  STABILITY

Voltage (VDC)

Frequency Error

Frequency Error(ppm)

4.2 -7 0.0037
3.7 -7 0.0039
3.4 -8 0.0044

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 -9 0.0045
-20 -7 0.0035
-10 -6 0.0033

0 -6 0.0032
+10 -8 0.0043
+20 -10 0.0054
+30 -7 0.0039
+40 -6 0.0032
+50 -10 0.0051
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Product Module
Test Item Frequency Stability Under Temperature & Voltage Variations
Test Mode Mode 7: WCDMA Band 2_Link Mode
Date of Test 2016/12/06 Test Site SR10-H
1907.6 MHz
FREQUENCY  STABILITY
Voltage (VDC) Frequency Error Frequency Error(ppm)
4.2 -11 0.0055
3.7 -10 0.0054
3.4 -11 0.0058

AFC FREQ ERROR vs. TEMPERATURE

TEMPERATURE Frequency Error(Hz) Frequency Error (ppm)

-30 5 -0.0026
-20 4 -0.0020
-10 4 -0.0022

0 4 -0.0020
+10 -5 0.0026
+20 -7 0.0038
+30 -10 0.0054
+40 -11 0.0057
+50 -11 0.0059
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